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INTRODUCTION

UTILIMASTER CORPORATION is pleased to present to you our Parts Manual for the Aeromaster
Walk-In Series Delivery Van. It contains exploded-view drawings and parts lists, which should
significantly aid in ordering replacement parts. This manual covers only those assemblies
manufactured by, or installed by UTILIMASTER. Items such as chassis and drive train components
are covered by separate manufacturer supplied information. This information was shipped with the
van, and can be found in the cab storage area.

All information, specifications, and illustrations contained in this manual are based on the latest
product information available at the time of publication. UTILIMASTER CORPORATION
reserves the right to change specifications without notice.

UTILIMASTER CORPORATION claims proprietary rights to the material disclosed herein.
Neither this manual nor any portion therof, may be reproduced without express written permission
from the UTILIMASTER CORPORATION.

Utilimaster Corporation
65266 State Road 19

P.O. Box 585

Wakarusa, Indiana 46573

Published February, 1991



HOW TO ORDER REPLACEMENT PARTS

This Parts Manual contains exploded-view drawings and parts lists for all standard and the most popular
optional factory parts.

The drawings illustrate the various parts and their location. The accompanying parts list identifies eachpart =~

with a part number and description.

The drawings have been numbered using a UTILIMASTER number. In some assemblies the same part

number will appear on several parts lists. This is to show similarity in some areas between different size units
or different chassis manufacturers.

This Parts Manual uses a part breakdown for each assembly. If a further breakdown is not indicated, then
individual parts from that assembly are not available.

To identify factory manufactured parts, use the following procedure:
1) Find, in this Manual, the proper assembly where the part desired can be found.

2) Locate the part on the drawing and cross reference that part to the parts list. This will
give specific information as to the part name and number. In some cases the part
number is omitted due to unit size variations. When ordering these parts indicate the
part name and vehicle serial number.

Parts orders should be directed to the UTILIMASTER Parts Department. The address and telephone
numbers are as follows:

Utilimaster Corporation

Parts Department

65266 State Road 19

Wakarusa, Indiana 46573

(219) 862-2143

1-800-237-7806 Outside of Indiana

Fax 219-862-3970
When ordering parts, always specify the vehicle serial number. On the Aeromaster Walk-1In Series truck,
this number may be found on the vehicle name tag found above the driver’s-side window. Should this tag
become unavailable, please specify make of the chassis, year and serial number of chassis, and body size
information.

All parts are shipped freight collect unless otherwise specified.

To return parts for credit, call the Customer Service Department for prior authorization. All returns must
be shipped freight prepaid. A restocking fee will be charged to all returns.

Special order parts are not returnable.
There are some assemblies that have special features fabricated to customers specifications. These features

are not covered in this Manual because of their custom nature. A competent local body shop can make many
of these repairs using parts provided by UTILIMASTER.

14



TABLEOFCONTENTS

Introduction I
How TFo Order Replacement Parts 18
STANDARDFEATURES

Chassis Prep. - FOrd ..., 2
Chassis Prep. - GM............ ree e s e e e s a e e ann 6
Firewall / Front FIQOr - FOTA ... eeaiiecee e ee s e s s aeantns 10
Firewall f Front Floor - GIM ...ttt erss st eesessen e 14
Floor Structure - FOrd ...t sree e ennas 18
Floor StIuCure - GM ... eeerrvieeecerevreressiteersssseersssrssssesssassssssnreresssansrevres 20
Front Structure Assembly - FOrd........ii, 22
Front Structure Assembly - GM ....cc.oo.coemoiencceecre e ncrenrene 26
Sidewall Assembly - Ford / GM .......coceiiciiicnincieieee e 30
Roof Assembly - Ford / GM ... 32
Rear Structure Assembly - Ford / GM ..o 34

20" Twin Swing
29" Twin Swing (Option)
Rear Door Assembly - Ford / GM ..., 38
20" Twin Swing
29" Twin Swing (Option)

Side Sliding Door Assembly - FOrd ... 42
Side Sliding Door Assembly - GM ...t 46
Hood Assembly - Ford / GM.......cii et 50
Seat / Engine Cover - Ford ... 54
Seat / Engine Cover - GM ... 56
Instrument Panel - Ford.........ccovviinr e 58
Instrument Panel - GM ..ot se s e e 60
Heater Assembly - FOrd / GM ..o 62
Windshield Wiper & Washer - Ford / GM ..o 66
Wipers, Heater, Lights Wire Hamess - Ford........ccccooovvnniinincnenne. 68
Wipers, Heater, Lights Wire Hamess - GM ..., 69
Headlight Wire Hamess - FOIQ ..o 70
Headlight Wire Harness - GM ........oooviiviviiniiienicincsie st e nn s 71
Tail Light Wire Hamess - FOId ..c..c.oooveviiiiniic e 72
Tail Light Wire Hamess - GM ... 73



OPTIONAL FEATURES

Rear Structure Assembly - Roll-Up Door (Ford / GM) .......cecocvveveveenne. 76
Roll-Up Door - FOrd / GM ...t 78
Rear Structure Assembly - Full Swing Doors (Ford / GM) .........ouecueen... 82
Rear Door Assembly - Full Swing (Ford / GM) .......coeveivveeeceirireene 84
Bulkhead - Plywood / Aluminum Clad / FRP (Ford /GM) ......ccouene....... 88
Bulkhead - Steel Mesh (FOrd / GM) .....ocuieiiieees et e 92
Doortless Driver Side - FOIA ......oooooiiiiiioiiiiiin e ee e saaees 96
Doorless Driver Side ~ GM ...t n 08
Side Sliding Door With Crank-Up Window - Ford ..........c.coeeioicnecin, 100
Side Sliding Door With Crank-Up Window - GM ..., 104
Lift-Up Nose - Aluminum (FOord).......ooooeeovioie oo 108
Lift-Up Nose - Aluminum (GM) .......ocoooiiioi it eee e eeeaees 112
Lift-Up Nose - Fiberglass (FOrd / GM) ......cocovoviveviiieciieieeeeeeaerreereeveenens 116
Rear Bumper Options - FOrd / GM ..o 120
AJC Vent & Skylight - Ford / GM .......oooooiiieeieeeeee e 122
Overhead Storage - FOrd / GM .......coooiiiicieceieteer et 124



Standard
Features



Chassis Prep - Ford
2



Chassis Prep. - Ford

Page 1 of 2
UTILIMASTER CORPORATION

* Aeromaster Walk-Inn Serjes®

Item| Part No. _ Description
1 01706486 Riser, Upper Rear Frame - 138", 158", & 176" Wheelbase
1 01706502 Riser, Upper Rear Frame - 138" & 158" Wheelbase (Roadside)
| 01706487 Riser, Upper Rear Frame - 17'L /176" Wheelbase (Roadside)
1 01706488 Riser, Upper Rear Frame - 17'L / 176" Wheelbase (Curbside)
2 01706457 Riser, Upper Front Frame - 138" Wheelbase (Roadside)
2 01706454 Riser, Upper Front Frame - 138" Wheelbase (Curbside)
2 01706456 Riser, Upper Front Frame - 158" Wheelbase (Roadside)
2 01706455 Riser, Upper Front Frame - 158" Wheelbase (Curbside)
2 22101046 Riser, Upper Front Frame - 176" Wheelbase (Roadside)
2 22101047 Riser, Upper Front Frame - 176" Wheelbase (Curbside)
2 01706501 Riser, Upper Front Frame - 176" Wheelbase (Roadside)
2 01706484 Riser, Upper Front Frame - 158" & 176" Wheelbase
3 01706497 Riser, Lower #5 / Frame - 138", 158", & 176" Wheelbase
3 01706498 Riser, Lower #5 / Frame - 17' L / 176" Wheelbase (Roadside)
3 01706499 Riser, Lower #5 /Frame - 17" L / 176" Wheelbase (Curbside)
4 01706496 Riser, Lower #4 / Frame
5 01706494 Riser, Lower #3 / Frame - (Roadside)
5 01706495 Riser, Lower #3 / Frame - (Curbside)
6 01706493 Riser, Lower #2 / Frame
7 (1706489 Riser, Lower #1 / Frame - 138" Wheelbase
7 01706490 Riser, Lower #1 / Frame - 158" Wheelbase
7 01706491 Riser, Lower #1 / Frame - 176" Wheelbase (Roadside)
7 01706492 Riser, Lower #1 / Frame - 176" Wheelbase (Curbside)
8 12300903 Insulator
9 — Dish, Fuel Fill (Available From Chassis Mfg. #D8TZ9B213A)
10 11005930 Capscrew - Zinc, 1/2-13 UNCx | 1/2" Hex
11 11008160 Washer - Zinc, 1/2 Flat
12 01702210 Plate, Mounting 7 Ga.
13 11000043 Nut, 1/2 - 13 UNC Lock
14 11008161 Washer - Zinc, 1/2 Lock
15 11004446 Capscrew - Zinc, 5/16 - 18 UNCx 1 1/2" Hex
16 11008417 Washer - Zinc, 5/16 Flat
17 11000040 Nut, 5/16 - 18 UNC Lock
18 01700580 Plate, Rear Outrigger Top
19 01709623 Support, Outrigger Post - 78 1/2" W Unit
19 06800107 Support, Outrigger Post - 86 1/2" W Unit
19 01709632 Support, Outrigger Post - 93 1/2" W Unit
20 01712195 Support, Threshold
21 01705868 Extension, Frame - 13'L /138" Wheelbase
21 01705869 Extension, Frame - 15'L /158" Wheelbase
21 01705870 Extension, Frame - 16"L /176" Wheelbase
21 (1705872 Extension, Frame - 17'L / 176" Wheelbase
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Chassis Prep. - Ford

Page 2 of 2
UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Item| Part No. Description
22 01700582 Plate, Bumper Extension
23 01706545 Support Zee, Bumper

24 64230988 Bumper, Rear Step - 78 1/2" W Unit
24 64231364 Bumper, Rear Step - 86 1/2" W Unit
24 64230839 Bumper, Rear Step - 93 1/2" W Unit
25 06530035 Kickplate - Swing Doors (78 1/2" W Unit)
25 06530036 Kickplate - Swing Doors (86 1/2" W Unit)
25 06530037 Kickplate - Swing Doors (93 1/2" W Unit)
25 06530032 Kickplate - Roll-Up Door (78 1/2" W Unit)
25 06530033 Kickplate - Roll-Up Door (86 1/2" W Unit)
25 06530034 Kickplate - Roll-Up Door (93 1/2" W Unir)
26 11004425 Bolt - Zinc, 1/2-13 UNCx 1 1/2" Carriage
27 15200319 Reflector - Red
28 11301524 Screw - Zinc, No. 8 x 3/4" Phillips Pan Head Tek
20 01800001 Holder, Recessed License Plate
30 15203775 Lamp, License Plate
31 11001101 Nut - Zinc, 1/4 - 20 UNC Jack
32 11305161 Phillips - Zinc, 1/4-20 UNCx 1" Truss
33 06625526 Shield, Taillight Splash
34 15202114 Light, Tail / Stop / Turn
35 15202115 Light, Back-Up
36 01107030 Extension, Tail Pipe
36 01107020 Extension, Tail Pipe (460 Engine)
37 01712209 Support, Front Floor
38 01706482 Riser, Midship Frame All Wheelbase (Roadside)
39 51230037 Assembly, Front Bumper Extension
40 11005310 Capscrew - Zinc, 7/16 - 14 UNCx 1 1/2" Hex
41 11000041 Nut, 7/16 - 14 UNC Lock
42 01102677 Bumper, Front- 78 1/2" W Unit
42 01102676 Bumper, Front - 86 1/2” W Unit
42 01102675 Bumper, Front - 93 1/2" W Unit
43 11305100 Screw, 1/4 x 1" Hex Washer Tek
44 16002407 Box, Junction
45 01712163 Brace, Rear Bumper
46 11005930 Capscrew, Hex 1/2" - 13 UNC x 1-1/2" Zinc
47 0110314 Bumper, Help - optional (Not Shown)






DISCLAIMER


DISCLAIMER



Chassis Prep - GM
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Chassis Prep. - GM

UTILIMASTER CORPORATION

*Aeromaster Walk-In Series*

Page [ of 2

Item

Part No. Description
1 51230769 Riser, Rear Frame
2 01706551 Riser, Front Frame
3 123060903 Insulator
4 11008417 Washer - Zinc, 5/16 Flat
5 11000040 Nut, 5/16 - 18 UNC Lock
6 11004446 Capscrew - Zinc, 5/16- 18 UNC x 1 1/4" Hex
7 11000904 Nut, 3/8 - 16 UNC Lock
8 11605840 Capscrew - Zinc, 3/8-16 UNCx11/4" Hex
9 01700580 Plate, Rear Outrigger Top
10 06800107 Support, Outrigger Post - 78 1/2" W Unit
10 01709632 Support, Outrigger Post - 86 1/2" W Unit
10 01709624 Support, Outrigger Post - 93 1/2" W Unit
11 01107029 Extension, Tail Pipe
11 01100341 Extension, Curved Pipe for 6.2
11 01100340 Extension, Straight Pipe for 6.2L
12 01705873 Extension, Frame - 11' 1./ 125" Wheelbase
12 01705873 Extension, Frame - 13'1./ 133" Wheelbase
12 01705873 Extension, Frame - 15'L /157" Wheelbase
12 01705874 Extension, Frame - 16'L / 157" Wheelbase
13 11605930 Capscrew - Zinc, 1/2-13 UNCx 1 1/2" Hex
14 11000043 Nut, 1/2 - 13 UNC Lock
15 11008160 Washer - Zinc, 1/2 Flat
16 11008161 Washer - Zinc, 1/2 Lock
17 11004425 Bolt - Zinc, 1/2-13 UNCx 1 1/2" Carriage
18 01700583 Plate, Bumper Extension
19 01706545 Support Zee, Bumper
20 64230988 Bumper, Rear Step - 78 1/2" W Unit
20 64231364 Bumper, Rear Step - 86 1/2" W Unit
20 64230839 Bumper, Rear Step - 93 1/2" W Unit
21 06530035 Kickplate - Swing Doors (78 1/2" W Unit)
21 06530036 Kickplate - Swing Doors (86 1/2" W Unit)
21 06530037 Kickplate - Swing Doors (93 1/2" W Unit)
21 51230014 Kickplate - Roll-Up Door (78 1/2" W Unit)
21 51230015 Kickplate - Roll-Up Door (86 1/2" W Unit)
21 51230016 Kickplate - Roll-Up Door (93 1/2" W Unit)
22 512306165 Shield, Taillight Splash
23 15202114 Light, Tail / Stop / Tum
23 11404019 Rivets, Tail Light Mounting
24 15202115 Light, Back-Up
25 15201710 Reflector - Red
26 11301524 Screw - Zinc, No. 8 x 3/4" Phillips Pan Head Tek
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Chassis Prep. - GM

UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Page 2 of 2

Item| Part No. Description
27 01800001 Holder, Recessed License Plate
28 15203775 Lamp, License Plate
29 11001101 Nut - Zinc, 1/4 - 20 UNC Jack
30 11305101 Phillips - Zinc, 1/4 - 20 UNC x 1" Truss
31 01712179 Support, Steering Column (Left Side)
32 01712178 Support, Steering Column (Right Side)
33 64250429 Extension, Bumper (Curbside)
33 64250430 Extension, Bumper (Roadside)
34 01102677 Bumper, Front - 78 1/2" W Unit
34 01102676 Bumper, Front - 86 1/2" W Unit
34 01102675 Bumper, Front - 93 1/2" W Unit
35 01712070 Extension, Bumper (Straight Axle Only)
36 11005915 Capscrew - Zinc, 7/16-14 UNCx 1 1/4" Hex (Straight Axle Only)
37 11008500 Washer - Zinc, 7/16 Lock (Straight Axle Only)
38 11007111 Nut With Nylon Insert, 7/16 - 14 UNC Lock (Straight Axle Only)
39 —— Dish, Fuel Fill (Available From Chassis Mfg. #14040235)
40 11005930 Cap - Zinc, 1/2-13 UNCx1 1/2 Hex
41 11002901 Nut With Nylon Insert, 1/2-13 UNC Lock
42 01712163 Brace, Rear Bumper
43 06630591 Spacer, Fuel Fill (Not Shown)







Firewall/Front Floor - Ford
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Firewall / Front Floor

UTILIMASTER CORPORATION

Ford
*Aeromaster Walk-In Series*
Item| Part No. Description
1 51230121 Structure, Front Floor - 78 1/2" W Unit
1 51230511 Structure, Front Floor - 86 1/2" W Unit
1 51230123 Structure, Front Floor - 93 1/2" W Unit
1 51230124 Structure, Front Floor (Dooizless Driver Side) - 78 1/2" W Unit
1 51230122 Structure, Front Floor (Doorless Driver Side) - 86 1/2" W Unit
| 51230126 Structure, Front Floor (Doorless Driver Side) - 93 1/2" W Unit
2 06504341 Firewall - 78 1/2" W Unit
2 06504342 Firewall - 86 1/2" W Unit
2 06504343 Firewall - 93 1/2" W Unit
3 06013217 Angle, Firewall Mounting - 1 1/2" x 1 1/2" x 24 3/4" Roadside
3 06013218 Angle, Firewall Mounting - 1 1/2" x 1 1/2" x 24 3/4” Curbside
4 01701422 Tube, Firewall - 2" x2" x 78" (78 1/2" W Unit)
4 01701421 Tube, Firewall - 2" x 2" x 86" (86 1/2" W Unit)
4 01701420 Tube, Firewall - 2" x 2" x 93" (93 1/2" W Unit)
5 12300902 Tape, Foam
6 01301764 End, Stepwell Front (Curbside) - 78 1/2" W Unit
6 01301765 End, Stepwell Front (Roadside) - 78 1/2" W Unit
6 01301766 End, Stepwell Front (Curbside) - 86 1/2" W Unit
0] 01301767 End, Stepwell Front (Roadside) - 86 1/2" W Unit
6 01301768 End, Stepwell Front (Curbside) - 93 1/2" W Unit
6 01301769 End, Stepwell Front (Roadside) - 93 1/2" W Unit
7 11004432 Bolt - Zinc, 5/16 - 18 UNC x 3" Carriage
8 11000040 Nut, 5/16 - 18 UNC Lock
9 12300903 . Insulator
10 11005840 Capscrew - Zinc, 3/8-16 UNCx 1 1/4 Hex
11 11000904 Nut, 3/8 - 16 UNC Lock
12 01702103 Vertical Support, Firewall
13 11000903 Nut, 1/4 - 20 UNC Lock
14 01702104 Brace, Firewall Support Lower Curbside
14 01702105 Brace, Firewall Support Upper Curbside
15 01301770 End, Stepwell Back (Curbside) - 78 1/2" W Unit
15 01301771 End, Stepwell Back (Roadside) - 78 1/2" W Unit
15 01301772 End, Stepwell Back (Curbside) - 86 1/2" W Unit
15 01301773 End, Stepwell Back (Roadside) - 93 1/2" W Unit
15 01301774 End, Stepwell Back (Curbside) - 93 1/2" W Unit
15 01301775 End, Stepwell Back (Roadside)- 93 1/2" W Unit
16 11004432 Bolt - Zinc, 5/16 - 18 UNC x 3" Carriage
17 11305100 Screw, 1/4 x 1" Hex Washer Tek
18 01142401 Boot, Transmission
19 52230591 Cover, Transmission
20 11000919 Insert, Threaded
21 11305103 Phillips - Stainless, 1/4-20 UNCx 1" Truss
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Firewall / Front Floor
Ford

UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Page 2 of 2

Item Part No.

Description

22 06900020
23 06625146
23 06625147
23 06625148
24 12303601
25 06021828
26 12400122
27 01702130
28 11005900
29 06604635
30 06900101
30 06900102
30 06650017
31 069500061
31 06900050
31 06900051
31 06909232
32 069500062
33 64232853
33 64232854
33 64232855

A 06001983
B 06000199
C 06013057

Cover, Center Floor _

Riser, Roadside Floor - 78 1/2" W Unit
Riser, Roadside Floor - 86 1/2" W Unit
Riser, Roadside Floor - 93 1/2" W Unit
Tape, Safety Walk

Angle, Riser Mounting - 1 1/2" x11/2" x 8"
Caulk - Aluminum, Vuichem

Bracket, Emergency Brake

Bolt - Zinc, 3/8 - 16 UNCx 3 1/2" Hex
Support, Accelerator Foot

Riser, Curbside Floor - 78 1/2" W Unit
Riser, Curbside Floor - 86 1/2" W Unit
Riser, Curbside Floor - 93 1/2" W Unit
Treadplate, Roadside Floor

Treadplate, Roadside Floor (Doorless Driver) - 78 1/2" W Unit
Treadplate, Roadside Floor (Doeorless Driver) - 86 1/2" W Unit
Treadplate, Roadside Floor (Doorless Driver) - 93 1/2" W Unit

Treadplate, Curbside Floor

Back & Bottom, Stepwell - 78 1/2" W Unit
Back & Bottom, Stepwell - 86 1/2" W Unit
Back & Bottom, Stepwell - 93 1/2" W Unit

“L” Angle - 3/4" x I”
“O” Tube -13/8" x13/8"
Channel, Front Floor

12
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UTILIMASTER CORPORATION

Firewall / Front Floor - GM

* Aeromaster Walk-In Series*

Page 1 6f 3

Item| Part No. Description
i 51230267 Structure, Front Floor - 78 1/2", 86 1/2", 93 1/2" W Unit
1 51230268 Structure, Front Floor (Doorless Driver Side) - 78 1/2" W Unit
1 51230269 Structure, Front Floor (Doorless Driver Side) - 86 1/2" W Unit
1 51230270 Structure, Front Floor (Doorless Driver Side) - 93 1/2" W Unit
2 06625057 Filler, Dash - 78 1/2" W Unit
2 06625058 Filler, Dash - 86 1/2" W Unit
2 06625059 Filler, Dash - 93 1/2" W Unit _
3 06021572 Angle, Dash Filler Mounting -1 1/2 x1'1/2 x 8"
4 06604641 Filler, Firewall
5 01701418 Tube, Firewall - 2" x2" x74 1/2" (78 1/2" W Unit)
5 01701419 Tube, Firewall - 2" x 2" x 82" (86 1/2" W Unit)
5 01701416 Tube, Firewall - 2" x 2" x 87" (93 1/2" W Unit)
6 12300902 Tape, Foam
7 06630018 Firewall - 78 1/2" W Unit
7 06630019 Firewall - 86 1/2" W Unit
7 06630020 Firewall - 93 1/2" W Unit
8 06021566 Angle, Firewall Mounting - 1 1/2" x 1 1/2" x9"
9 11004980 Capscrew - Zinc, 3/8 - 16 UNCx 1 1/2" Hex
10 11000904 Nut, 3/8 - 16 UNC Lock
I 01702106 Bracket, Firewall Support Lower
12 11005930 Capscrew - Zinc, 1/2-13 UNCx 1 1/2" Hex
13 11000043 Nut, 1/2 - 13 UNC Lock
14 01712210 Strut, Firewall To Radiator
15 11004442 Capscrew - Zinc, 5/16- 18 UNCx 1" Hex
16 11008417 Washer - Zinc¢, 5/16 Flat
17 22301001 Bracket, Firewall Support Upper
18 11005408 Bolt - Zinc, 1/2-13 UNCx 3 1/2" Hex
19 11008160 Washer - Zinc, 1/2 Flat
20 11008161 Washer - Zinc, 1/2 Lock
21 01706549 Firewall, Formed Z
22 06021567 Angle, Firewall Mounting - 1 1/2" x 1 12" x7"
23 06504335 Firewall, Curbside Sub - 78 1/2" W Unit
23 06504336 Firewall, Curbside Sub - 86 1/2" W Unit
23 06504337 Firewall, Curbside Sub - 93 1/2" W Unit
24 06021564 Angle, Sub Firewall Mounting - 1 1/2" x 1 1/2" x 10"
25 12400122 Caulk - Aluminum, Vulchem
26 06650022 Floor, Curbside - 78 1/2" W Unit
26 06650020 Floor, Curbside - 86 1/2" W Unit
26 06650018 Floor, Cuarbside - 93 1/2" W Unit
27 06021829 Angle, Curbside Floor Mounting - 1 1/2" x 1 1/2" x 4"
28 06021828 Angle, Curbside Floor Mounting - 1 1/2" x1 1/2" x 8"
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UTILIMASTER CORPORATION

Firewall / Front Floor - GM

*Aeromaster Walk-In Series*

Page 2 of 3

Item| Part No. Description
29 12303601 Tape, Safety Walk
30 06530130 Floor, Roadside
30 06650025 Riser, Floor Doorless Driver Roadside 78 1/2" W Unit
30 06600142 Riser, Floor Doorless Driver Roadside 86 1/2" W Unit
30 06650024 Riser, Floor Doorless Driver Roadside 98 1/2" W Unit
31 06604744 Floor, Roadside Filler - 78 1/2" W Unit
31 06604745 Floor, Roadside Filler - 86 1/2" W Unit
31 06604746 Floor, Roadside Filler - 93 1/2" W Unit
32 06900059 Treadplate, Roadside Filler
32 06909237 Treadplate, Roadside Floor (Doorless Driver) - 78 1/2" W Unit
32 06900054 Treadplate, Roadside Floor (Doorless Driver) - 86 1/2" W Unit
32 06909236 Treadplate, Roadside Floor (Doorless Driver) - 93 1/2" W Unit
33 069500060 Treadplate, Curbside Floor
34 52230592 Cover Assembly, Transmission
35 06900021 Cover, Center Floor '
36 11305101 Phillips - Zinc, 1/4-20 UNC x 1" Truss .
37 11000919 Nut, 1/4 - 20 UNC Jack
38 11004432 Bolt - Zinc, 5/16 - 18 UNC x 3" Carriage
30 11000040 Nut, 5/16 - 18 UNC Lock
40 11008110 Washer - Zinc, 3/8 Flat
41 12300903 Insulator
42 22101002 Channel, Seat Mounting
43 01301770 End, Stepwell Back (Curbside) - 78 1/2" W Unit
43 01301771 End, Stepwell Back (Roadside) - 78 1/2" W Unit
43 01301772 End, Stepwell Back (Curbside) - 86 1/2" W Unit
43 01301773 End, Stepwell Back (Roadside) - 86 1/2" W Unit
43 01301774 End, Stepwell Back (Curbside) - 93 1/2" W Unit
43 01301775 End, Stepwell Back (Roadside) - 93 1/2" W Unit
44 01301764 End, Stepwell Front (Curbside) - 78 1/2" W Unit
44 01301765 End, Stepwell Front (Roadside) - 78 1/2" W Unit
44 01301766 End, Stepwell Front (Curbside) - 86 1/2" W Unit
44 01301767 End, Stepwell Front (Roadside) - 86 1/2" W Unit
44 01301768 End, Stepwell Front (Curbside) - 93 1/2" W Unit
44 01301769 End, Stepwell Front (Roadside) - 93 1/2" W Unit
45 01300201 Back & Bottom, Stepwell - 78 1/2" W Unit
45 (01301857 Back & Bottom, Stepwell - 86 1/2" W Unit
45 01300200 Back & Bottom, Stepwell - 93 1/2" W Unit
46 05301764 Moulding, Black Gimp
47 11005597 Capscrew - Zinc, 1/4 - 20 UNC x 1" Hex
48 11000039 Nut, 1/4 - 20 UNC Lock
49 64232398 Bracket, Emergency Bracket - 78-1/2" Wide Unit - Doorless
49 64230261 Bracket, Emergency Bracket - 78-1/2" Wide Unit
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Jtem| Part No.

UTILIMASTER CORPORATION

Firewall / Front Floor - GM

* Aeromaster Walk-In Series*

Page 3 of 3

—_—

Description
A 06001983 “L” Angle-3/4" x 1"
B 06000199 "O" Tube-13/8"x13/8"
C 06013057

Channel, Front Floor
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Floor Structure - Ford

Page 1 of 1
UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Item| Part No. Description

1 * Structure Floor

2 * Filler, Floor

3 12400122 Canlk - Aluminum, Vulchem

4 12300906 Tape, Foam

5 06625020 Cover, Fuel Fill Knee

6 01302183 Well, Wheel - 78 1/2" W Unit

6 01302184 Well, Wheel - 86 1/2" W Ut

6 01302185 Well, Wheel - 93 1/2" W Unit

A 06002050 “L” Angle-11/2" x11/2"

B 06013058 Floor Member (Rear)-11/2" x25/8"

C 06604904 Floor Member - 1 1/2" x6 1/2"
06604905 Floor, 3-Leg (Optional)

D 06013015 Floor Member (Front)-11/2" x21/2"
06020651 Floor Piece - 93-1/2"

* Specify Unit Serial Number
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Floor Structure - GM

UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Page 1 of 1

Item| Part No. Description
1 * Structure, Floor
2 * Filier, Floor
3 12400122 Caulk - Aluminum, Vulchem
4 12300906 Tape, Foam
5 01302191 Well, Wheel - 78 1/2" W Unit With Single Wheel
5 01302192 Well, Wheel - 78 1/2" W Unit With Dual Wheel
5 01302193 Well, Wheel - 86 1/2" W Unit With Single Wheel
5 01302194 Well, Wheel - 86 1/2" W Unit With Dual Wheel
5 01302195 Well, Wheel - 93 1/2" W Unit
6 06604631 Shield, Fuel Fill Splash
A 06002050 “L” Angle-11/2" x11/2"
B 06013058 Floor Member (Rear)-11/2" x25/8"
C 06604904 Floor Member - 1 1/2" x6 1/2"
D 06013015 Floor Member (Front)- 1 1/2" x21/2"

* Specify Unit Serial Number
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UTILIMASTER CORPORATION

Front Structure Assembly

Page 1 of 3

Ford
*Aeromaster Walk-In Series*
Item| Part No. Description
1 06800023 Casting, Front Comer - Curbside
2 06800024 Casting, Front Comer - Roadside
3 06025103 Cap, Roof - 76 9/16" Lg. (78 1/2" W Unit)
3 06025102 Cap, Roof - 84 9/16" Lg. (86 1/2" W Unit)
3 06025101 Cap, Roof - 91 9/16" Lg. (93 1/2" W Unit)
4 54230016 Structure, Windshield - 73" H x 78 1/2" W Unit
4 54230017 Structure, Windshield - 81" Hx 78 1/2" W Unit
4 54230018 Structure, Windshield - 85" Hx 78 1/2" W Unit
4 54230019 Structure, Windshield - 73" H x 86 1/2" W Unit
4 54230020 Structure, Windshield - 81" H x 86 1/2" W Unit
4 54230021 Structure, Windshield - 85" H x 86 1/2" W Unit
4 54230022 Structure, Windshield - 73" H x 93 1/2" W Unit
4 54230023 Structure, Windshield - 81" Hx 93 1/2" W Unit
4 54230024 Structure, Windshield - 85" H x 93 1/2" W Unit
5 09080451 Glass, Windshield - 73" Hx 78 1/2" W Unit
5 09080448 Glass, Windshield - 81" Hx 78 1/2" W Unit
5 09080448 Glass, Windshield - 85" Hx 78 1/2" W Unit
5 09080452 Glass, Windshield - 73" Hx 86 1/2" W Unit
5 09080449 Glass, Windshield - 81" H x 86 1/2" W Unit
5 09080449 Glass, Windshield - 85" H x 86 1/2" W Unit
5 09080453 Glass, Windshield - 73" Hx 93 1/2" W Unit
5 09080450 Glass, Windshield - 81" H x 93 1/2" W Unit
5 09080450 Glass, Windshield - 85" Hx 93 1/2" W Unit
6 05402072 Rubber, Window
7 06604671 Brace, Windshield Structure - 78 1/2" W x 73" H
7 06604791 Brace, Windshield Structure - 86 1/2" Wx 73" H
7 06604792 Brace, Windshield Structure - 93 1/2" W x 73" H
7 06604640 Brace, Windshield Structure - 78 1/2" W x 81" & 85" H
7 06604639 Brace, Windshield Structure - 86 1/2" W x 81" & 85" H
7 06605901 Brace, Windshield Structure - 93 1/2" W x 81" & 85" H
8 66041216 Edge, Brace-1 1/2" x2" x 74 1/4" (78 1/2" W Unit)
8 06021360 Edge, Brace-1 1/2" x 2" x821/4" (86 1/2" W Unit)
8 06042885 Edge, Brace -1 1/2" x 2" x 89 1/4" (93 1/2" W Unit)
9 15200516 Assembly, Clearence Light (Amber)
10 16500071 Bushing, 1/2" Snap
11 06511000 Metal, Door Header - 73" H Unit
11 06511001 Metal, Door Header - 81" H Unit
11 06511002 Metal, Door Header - 85" H Unit
12 06013151 Rail, Drip (Roadside)
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UTILIMASTER CORPORATION
Front Structure Assembly
Ford
* Aeromaster Walk-In Series*
Item| Part No. Description
12 06013192 Rail, Drip (Curbside)
13 01520203 Seal, Upper Door
14 06022104 Retainer, Seal - 1/2" x 1 15/16" x 35 1/4"
15 06511106 Metal, Quarter Panel - Roadside
16 06511124 Metal, Quarter Panel - Curbside
17 06024503 Strike, Front Door - 3/4" x 2" x 79 3/4"
18 05402094 Seal, Front Door
19 09080460 Glass, Quarter Window
20 06510453 Fender
21 06608020 Channel, Fender - Roadside
22 06608021 Channel, Fender - Curbside
23 (06800021 Casting, Windshield Tie In - Roadside
24 06800022 Casting, Windshield Tie In - Curbside
25 06604810 Pillar, Hood - Roadside |
26 06604811 Pillar, Hood - Curbside
27 06511251 Tab, Filler
28 15204650 Light, Side Marker (Amber)
29 06800020 Casting, Hood Corer
30 06023802 Wrap, Comer-3 1/2" x31/2" x217/8"
31 06510583 Metal, Grille - 78 1/2" W Unit
31 06510584 Metal, Grille - 86 1/2" W Unit
31 06510585 Metal, Grille - 93 1/2" W Unit
32 06043062 Support, Grille - 1 3/8" x13/8" x71 1/2" (78 1/2" W Unit)
32 06024606 Support, Grille - 1 3/8" x13/8" x791/2" (86 1/2" W Unit)
32 06041600 Support, Grille - 13/8" x13/8" x861/2" (93 1/2" W Unit)
33 11305103 Phillips - Stainless, 1/4 - 20 UNC x 1" Truss
34 11008175 Washer - Galvanized, 1/4 NEO Bond
35 11008115 Washer - Zinc, 1/4 Lock
36 11003109 Nut - Zinc, 1/4 Hex
37 54240340 Grille - 78 172" W
37 54240341 Grille - 86 1/2" W
37 54240341 Grille -93 1/2" W
38 15206028 Shroud, Headlight
39 11302525 Screw - Zinc, #8 x 2" Pan Phillips
40 — Assembly, Headlight - Available From Chassis Manufacturer
41 15200604 Assembly, Tum Signal / Parking Light
42 06604724 Gusset, Sidewall To Grille - Roadside
43 06604725 Gusset, Sidewall To Grille - Curbside
44 11005597 Capscrew - Zinc, 1/4-20 UNC x 1" Hex
45 11008114 Washer - Zinc, 1/4 Flat
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UTILIMASTER CORPORATION
Front Structure Assembly
Ford
*Aeromaster Walk-In Series*
Item| Part No. Description
46 06503991 Fender, Inner - Upper (Roadside) - 78 1/2" W Unit
46 (6503993 Fender, Inner - Upper (Roadside) - 86 1/2" W Unit
46 (6503993 Fender, Inner - Upper (Roadside) - 93 1/2" W Unit
47 06503990 Fender, Inner - Upper (Curbside) - 78 1/2" W Unit
47 06503992 Fender, Inner - Upper (Curbside) - 86 1/2" W Unit
47 06503992 Fender, Inner - Upper (Curbside) - 93 1/2" W Unit
48 06503998 Fender, Inner - Lower (Roadside) - 78 1/2" W Unit
48 06503997 Fender, Inner - Lower (Roadside) - 86 1/2" W Unit
48 06503997 Fender, Inner - Lower (Roadside) - 93 1/2" W Unit
49 06503999 Fender, Inner - Lower (Curbside) - 78 1/2" W Unit
49 06503996 Fender, Inner - Lower (Curbside) - 86 1/2" W Unit
49 06503996 Fender, Inner - Lower (Curbside) - 93 1/2" W Unit
50 11305100 Screw, 1/4 x 1" Hex Washer Tek
51 07000219 Plemum, Fresh Air Inlet
52 06024607 Mount, Safety Catch-13/8" x13/8" x7"
53 08713285 Assemnbly, Split Retractable Mirror
53 08713293 Assembly, Split Retractable Mirror - Stainless (Option)
54 11000039 Nut, 1/4 - 20 UNC Lock
55 07100165 Vent, Side Air (Optional)
56 06636002 Gusset, Door Jamb - Windshield Wrap - Roadside (73 H Only)
56 06636003 Gusset, Door Jamb - Windshield Wrap - Curbside (73 H Only)
56 06606012 Gusset, Door Jamb - Windshield Wrap - Roadside (81 H & 85 H)
56 06606011 Gusset, Door Jamb - Windshield Wrap - Curbside (81 H & 85 H)
57 06604060 Bracket, Door Track to Header (81 & 85 H)
58 06800016 Cap, Rubrail End
59 06043219 Rubrail, Front 19 3/8" Ford
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UTILIMASTER CORPORATION
Front Srtucture Assembly
GM
* Aeromaster Walk-In Series*
Item| Part No. Description
1 06800023 Casting, Front Comer - Curbside
2 06800024 Casting, Front Comer - Roadside
3 06025103 Cap, Roof - 76 9/16" Lg. (78 1/2" W Unit)
3 06025102 Cap, Roof - 84 9/16” Lg. (86 1/2” W Unit)
3 06025101 Cap, Roof - 91 9/16" Lg. (93 1/2" W Unit)
4 54230016 Structure, Windshield - 73" Hx 78 1/2" W Unit
4 54230017 Structure, Windshield - 81" H x 78 1/2" W Unit
4 54230018 Structure, Windshield - 85" Hx 78 1/2" W Unit
4 54230019 Structure, Windshield - 73" H x 86 1/2" W Unit
4 54230020 Structure, Windshield - 81" H x 86 1/2" W Unit
4 54230021 Structure, Windshield - 85" H x 86 1/2" W Unit
4 54230022 Structure, Windshield - 73" H x 93 1/2" W Unit
4 54230023 Structure, Windshield - 81" H x 93 1/2" W Unit
4 54230024 Structure, Windshield - 85" H x 93 1/2" W Unit
5 09080451 Glass, Windshield - 73" H x 78 1/2" W Unit
5 09080448 Glass, Windshield - 81" Hx 78 1/2" W Unit
5 09080448 Glass, Windshield - 85" Hx 78 1/2” W Unit
5 09080452 Glass, Windshield - 73" H x 86 1/2" W Unit
5 09080449 Glass, Windshield - 81" H x 86 1/2" W Unit
5 09080449 Glass, Windshield - 85" H x 86 1/2" W Unit
5 09080453 Glass, Windshield - 73" Hx 93 1/2" W Unit
5 09080450 Glass, Windshield - 81" H x93 1/2" W Unit
5 09080450 Glass, Windshield - 85" Hx 93 1/2" W Unit
6 05402072 Rubber, Window
7 06604640 Brace, Windshield Structure - 78 1/2" Wx 81" & 85" H
7 06604639 Brace, Windshield Structure - 86 1/2" W x 81" & 85" H
7 06605901 Brace, Windshield Structure - 93 1/2" Wx 81" & 85" H
7 06604671 Brace, Windshield Structure - 78 1/2" Wx 73" H
7 06604791 Brace, Windshield Structure - 86 1/2" Wx 73" H
7 06604792 Brace, Windshield Structure - 93 1/2" Wx 73" H
8 06041216 Edge, Brace- 1 1/1" x 2" x 74 1/4" (78 1/2" W Unit)
8 06021360 Edge, Brace-1 1/2" x 2" x 82 1/4" (86 1/2" W Unit)
8 06042885 Edge, Brace- 1 1/2" x 2" x 89 1/4" (93 1/2" W Unit)
9 15200516 Assembly, Clearence Light (Amber)
10 16500071 Bushing, 1/2" Snap
11 06511009 Metal, Door Header - 73" H Unit
11 06511010 Metal, Door Header - 81" H Unit
11 06511011 Metal, Door Header - 85" H Unit
12 06013191 Rail, Drip Roadside
12 06013192 Rail, Drip Curbside
13 01520203 Seal, Upper Door
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UTILIMASTER CORPORATION

Page 2 of 3

Front Srtucture Assembly
GM
* Aeromaster Walk-In Series*
Item; Part No. Description
14 06022103 Retainer, Seal - 1/2" x1 15/16" x3' - 1/16"
15 06511208 Metal, Quarter Panel - Roadside
16 06511209 Metal, Quarter Panel - Curbside
17 06013628 Strike, Front Door - Roadside
17 06013629 Strike, Front Door - Curbside
18 05402094 Seal, Front Door
19 09080460 Glass, Quarter Window
20 06510453 Fender
21 06608020 Channel, Fender - Roadside
22 06608021 Channel, Fender - Curbside
23 06800021 Casting, Windshield Tie In - Roadside
24 06800022 Casting, Windshield Tie In - Curbside
25 06604310 Pillar, Hood - Roadside
26 06604811 Pillar, Hood - Curbside
27 06511251 Tab, Filler
28 15204650 Light, Side Marker (Amber)
29 06800020 Casting, Hood Comer
30 06023802 Wrap, Comer-31/2" x31/2" x217/8"
3 06510580 Metal, Grill - 78 1/2" W Unit
31 06510581 Metal, Grill - 86 1/2" W Unit
31 06510582 Metal, Grill - 93 1/2" W Unit
32 06043062 Support, Grill -1 3/8" x 1 3/8" x 71 1/2" (78 1/2" W Unit)
32 06024606 Support, Grill -1 3/8" x13/8" x791/2" (86 1/2" W Unit)
32 06041600 Support, Grill - 1 3/8" x13/8" x 86 1/2" (93 1/3" W Unit)
33 11305103 Phillips - Stainless, 1/4-20 UNC x 1" Truss
34 11008175 Washer - Galvanized, 1/4 NEO Bond
35 11008115 Washer - Zinc, 1/4 Lock
36 11003109 Nut - Zinc, 1/4 Hex
37 54240340 Grill - 78 1/2" W Unit
37 54240341 Grill - 86 1/2" W Unit
37 54240341 Grill - 93 1/2" W Unit
38 15206028 Shroud, Headlight
39 11302525 Screw - Zinc, #8 x 3" Pan Phillips
40 15206033 Assembly, Headlight
41 16402999 Harness, Headlight Pigtail
42 15200604 Assembly, Turmn Signal / Parking Light
43 06604724 Gusset, Sidewall To Grill - Roadside
44 06604725 Gusset, Sidewall To Grill - Curbside
45 11005597 Capscrew - Zinc, 1/4-20 UNCx 1" Hex
46 11008114 Washer - Zinc, 1/4 Flat
47 07000218 Plenum, Fresh Air Inlet
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UTILIMASTER CORPORATION
Front Srtucture Assembly
GM
*Aeromaster Walk-In Series*
Item| Part No. Description
48 06024607 Mount, Safety Catch-13/8" x13/8" x7"
49 08713285 Assembly, Split Retractable Mirror
49 08713293 Assembly, Split Retractable Mirror - Stainless (Option)
50 11600039 Nut, 1/4 - 20 UNC Lock
51 07100165 Vent, Side Air (Optional)
52 06636002 Gusset, Door Jamb - Windshield Wrap - Roadside (73 H Only)
52 06636003 Gusset, Door Jamb - Windshield Wrap - Curbside (73 H Only)
52 06606012 Gusset, Door Jamb - Windshield Wrap - Roadside (81 H & 85 H)
52 06606011 Gusset, Door Jamb - Windshield Wrap - Curbside (81 H & 85 H)
53 06504027 Inner Fender 78 1/2" W GM Roadside (Not Shown)
53 06608057 Inner Fender 78 1/2" W GM Curbside (Not Shown)
53 06608059 Inner Fender 86 1/2" W GM Roadside (Not Shown)
53 06608058 Inner Fender 86 1/2" W GM Curbside (Not Shown)
53 06608028 Inner Fender 93 1/2" W GM Roadside (Not Shown)
53 06608027 Inner Fender 93 1/2" W GM Curbside (Not Shown)
54 06002056 Cap, Rubrail End
55 06002055 Rubrail (20 7/16" Long)
56 06041371 Rubrail, Front 1'-6 34" CH
57 06800016 Rubrail, End Caps
58 06604060 Bracket, Door Track to Header 81" & 85" H only ,
59 20600006 Flap, Rubber, Inner Fender Roadside GM All (Not Shown)
59 20600007 Flap, Rubber, Inner Fender Curbside GM All (Not Shown)
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Sidewall Assembly

Page 1 of 1
UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Item

Part No.

Description
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06013038
06800016
15200416
15200319
11301821
01303591
06024754
06024753
06024752
06022202
06022201
06022204
01520204
06022054
06800035
06024951
06024952
06042731
06041350
06601573
06601572
13500948
13500949
13500965
13500966
13500963
13560904
06020251
13500967
11305100
06023951
06002049
12400122
13500946
13500947
06535350
06625525
01400056
01400051
16000377

Metal, Upper Sidewall

Metal, Lower Sidewall

Rail, Rub '

Cap, Rub Rail End

Assembly, Clearence Light (Red)

Reflector (Red)

Screw - Zinc, #8 x 1" Quad Pan Tek

Rubber, Fenderskirt (Optional)

Channel, Door (73" H Unit)- 1" x3" x851/2"
Channel, Door (81" HUnit)-1" x3" x93 1/2"
Channel, Door (85" H Unit)- 1" x3" x97 1/2"

Cap, Door Channel (73" H Unit) - 7/8" x 3" x 85 1/2"
Cap, Door Channel (81" H Unit) - 7/8" x 3" x93 1/2"
Cap, Door Channel (85" H Unit) - 7/8" x 3" X 97 1/2"
Seal, Side Sliding Door Rear - 1/16" x 1 9/16" x 78 1/2"
Retainer, Door Rear Seal - 1/4" x 1 5/16" x 78 172
Casting, Track Lower Door

Track, Lower Door (Ford)-2 1/4"x2 3/8" x 75"
Track, Lower Door (GM)-21/4" x 2 3/8" x 69"
Angle, Door Pocket Mounting (Ford)-11/2" x11/2" x 31 3/4"
Angle, Door Pocket Mounting (GM) -1 1/2" x11/2" x 35 3/4"
Pocket, Door (Curbside) - Ford

Pocket, Door (Roadside) - Ford

Pocket, Door (Curbside) - GM

Pocket, Door (Roadside) - GM

Pocket, Door (Curbside) - Ford With Kason Lock
Pocket, Door (Roadside) - Ford With Kason Lock
Pocket, Door (Curbside) - GM With Kason Lock
Pocket, Door (Roadside) - GM With Kason Lock
Brace, Door Pocket - 3/4" x 3 7/8" x 69"

Cover, Door Pocket

Screw, 1/4 - 20 UNC x 1" Hex Washer Tek

Spacer, Door Pocket - 2 3/8" x 23/8" x 79"

Angle, Sidewall Mounting

Caulk - Alaminpum, Vulchem

Door Pocket Lower Filler Roadside (Not Shown)

Door Pocket Lower Filler Curbside (Not Shown)

Filler - .125x 1 1/4 x 78" (Not Shown)

Filler, Rub Rail (Not Shown)

Door Assembly, Gas Fill Ford (Not Shown)

Door Assembly, Gas Fill GM (Not Shown)

Switch (Not Shown)

31







UTILIMASTER CORPORATION

Page 1 of 1

Roof Assembly
*Aeromaster Walk-In Series*

Item| Part No. Description

1 * Structure, Roof

2 20000104 Insulation

3 06325010 Liner, Embossed Ceiling - 78 1/2" W Unit

3 06325011 Liner, Embossed Ceiling - 86 1/2" W Unit

3 06325012 Liner, Embossed Ceiling - 93 1/2" W Unit

4 06013008 Trim, Edge

5 16500071 Bushing, 1/2" Snap

6 * Metal, Roof

7 06013030 Cap, Roof Edge

8 06800017 Casting, Comer

9 12400163 Sealant, Siliprene

10 12400712 Sealant, Sikaflex

11 12300900 Tape, Foam

12 15202126 Light, Dome

13 16510019 Conduit, Slit Plastic 3/8"

14 16303530 Wire, SLX

15 16602350 P-Clamp 1/2"

A 06013033 Roof Edge

B 06000409 “I” Channpel - 1 1/2" x 1 1/2"

C “J” Channel - 1 5/8" x2 5/8"

D 06521109 Gusset

* Specify Unit Serial Number
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Rear Structure Assembly - Ford/GM

20" Twin Swing Doors
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UTILIMASTER CORPORATION

Rear Structure Assembly
20" Twin Swing

29" Twin Swing (Option)

* Aeromaster Walk-In Series*

Page 1 of 2

Item; Part No. Description
1 55230087 Weldment, Rear Structure (20" Twin) - 73" Hx 78 1/2" W Unit
1 55230088 Weldment, Rear Structure (20" Twin) - 73" H x 86 1/2" W Unit
1 55230089 Weldment , Rear Structure (20" Twin)-73" Hx 93 1/2" W Unit
1 55230090 Weldment, Rear Structure (20" Twin) - 81" Hx 78 1/2" W Unit
1 55230091 Weldment , Rear Structure (20" Twin) - 81" H x 86 1/2" W Unit
1 55230092 Weldment, Rear Structure (20" Twin) - 81" Hx 93 1/2" W Unit
1 55230093 Weldment, Rear Structure (20" Twin) - 85" Hx 78 1/2" W Unit
1 55230094 Weldment, Rear Structure (20" Twin) - 85" Hx 86 1/2" W Unit
1 55230095 Weldment, Rear Structure (20" Twin) - 85" Hx 93 1/2" W Unit
1 55230096 Weldment, Rear Structure (29" Twin) - 73" Hx 78 1/2" W Unit
1 55230097 Weldment, Rear Structure (29" Twin) - 73" Hx 86 1/2" W Unit
1 55230098 Weldment, Rear Structure (29" Twin) - 73" Hx 93 1/2" W Unit
1 55230099 Weldment, Rear Structure (29" Twin) - 81" Hx 78 1/2" W Unit
1 55230100 Weldment, Rear Structure (29" Twin) - 81" H x 86 1/2" W Unit
1 55230101 Weldment, Rear Structure (29" Twin) - 81" Hx 93 1/2" W Unit
1 55230102 Weldment, Rear Structure (29" Twin) - 85" Hx 78 1/2" W Unit
1 55230103 Weldment, Rear Structure (29" Twin) - 85" H x 86 1/2" W Unit
1 55230104 Weldment, Rear Structure (29" Twin) - 85" H x 93 1/2" W Unit
2 06010869 Threshold, Rear-3 1/2" x79/16" x78 1/2" -78 1/2" W Unit
2 06010870 Threshold, Rear-3 1/2" x79/16" x 86 1/2" - 86 1/2" W Unit
2 06010871 Threshold, Rear -3 1/2" x79/16" x93 1/2" -93 1/2" W Unit
3 06031004 Filler, Threshold - 20" & 29" Twin - 78 1/2"
3 06031002 Filler, Threshold - 20" & 29" Twin - 86 1/2"
3 06031001 Filler, Threshold - 20" & 29" Twin - 93 172"
4 01700563 Striker, Dead Bolt, Plate Lower
4 06013001 Guide, Door Catch
5 06531322 Metal, Rear Wall (20" Twin)-73" Hx 78 1/2" W Unit
5 06530005 Metal, Rear Wall (20" Twin) - 73" Hx 86 1/2" W Unit
5 06530181 Metal, Rear Wall (20" Twin)- 73" Hx 93 1/2" W Unit
5 06530185 Metal, Rear Wall (20" Twin) - 81" Hx 78 1/2" W Unit
5 06530022 Metal, Rear Wall (20" Twin)- 81" Hx 86 1/2" W Unit
5 0653-180 Metal, Rear Wall (20" Twin) - 81" Hx 93 1/2" W Unit
5 06530184 Metal, Rear Wall (20" Twin) - 85" Hx 78 1/2" W Unit
5 06530182 Metal, Rear Wall (20" Twin) - 85" Hx 86 1/2" W Unit
5 06530179 Metal, Rear Wall (20" Twin) - 85" Hx 93 1/2" W Unit
5 06530178 Metal, Rear Wall (29" Twin)-73" Hx 78 1/2" W Unit
5 06530175 Metal, Rear Wall (29" Twin) - 73" Hx 86 1/2" W Unit
5 06530172 Metal, Rear Wall (29" Twin) - 73" Hx 93 1/2" W Unit
5 06530177 Metal, Rear Wall (29" Twin) - 81" Hx 78 1/2" W Unit
5 06530174 Metal, Rear Wall (29" Twin)- 81" Hx 86 1/2" W Unit
5 06530171 Metal, Rear Wall (29" Twin) - 81" Hx 93 1/2" W Unit

35




Page 2 of 2
UTILIMASTER CORPORATION

Rear Structure Assembly
20" Twin Swing
29" Twin Swing (Option)

*Aeromaster Walk-In Series*

Item| Part No. Description
5 06530176 Metal, Rear Wall (29" Twin) - 85" Hx 78 1/2" W Unit
5 06530173 Metal, Rear Wall (29" Twin) - 85" Hx 86 1/2" W Unit
5 06530170 Metal, Rear Wall (29" Twin) - 85" Hx 93 1/2" W Unit
6 06600031 Cover, Rear Comer
7 06013274 Retainer, Seal - 20" Twin
7 06014157 Retainer, Seal - 29" Twin
8 05402091 Seal, Door
9 15200416 Assembly, Clearance Light (Red)
10 06500054 Gusset, .25x4x 4"
A 06022303 Header-1 9/16"x4 1/2"x 78 1/2"W
A 06022302 Header -1 9/16" x4 1/2"x 86 1/2"W
A 06022301 Header-1 9/16"x4 1/2"x 93 1/2"W
B 06022454 Side Post-1 3/4"x2 3/4"x73"H
B 06022453 Side Post-1 3/4"x2 3/4"x81"H
B 06022452 SidePost-1 3/4"x2 3/4"x85"H
C 06010868 DoorPost-1 1/8"x3 7/8"x 73" H
C 06013828 DoorPost-1 1/8"x3 7/8"x 81"H
C 06010413 DoorPost-1 1/8"x3 7/8"x85"H
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Rear Door Assembly - Ford/GM
20" Twin Swing
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Rear Door Assembly
20" Twin
29" Twin (Optional)

UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Page 1 of 2

Item| Part No. Description
1 57230873 Assembly, Rear Door - 20" Twin (73" H Unit)- Road Side
1 57230874 Assembly, Rear Door - 20" Twin (73" H Unit)- Curb Side
1 57230731 Assembly, Rear Door - 20" Twin (81" H Unit)- Road Side
1 57230732 Assembly, Rear Door - 20" Twin (81" H Unit)- Curb Side
1 57230891 Assembly, Rear Door - 20" Twin (85" H Unit)- Road Side
1 57230892 Assembly, Rear Door - 20" Twin (85" H Unit)- Curb Side
1 57230633 Assembly, Rear Door - 29" Twin (73" H Unit)- Road Side
1 57230934 Assembly, Rear Door - 29" Twin (73" H Unit)- Curb Side
1 57230882 Assembly, Rear Door - 29" Twin (81" H Unit)- Road Side
1 57230883 Assembly, Rear Door - 29" Twin (81" H Unit)- Curb Side
1 57230935 Assembly, Rear Door - 29" Twin (85" H Unit)- Road Side
1 57230936 Assembly, Rear Door - 29" Twin (85" H Unit)- Curb Side
2 06535397 Metal, Rear Door (20" Twin) .125 x 20 1/32" x 68 5/16" (73" H)
2 06504199 Metal, Rear Door (20" Twin) .125 x 20 1/32" x 76 5/16" (81" H)
2 06500194 Metal, Rear Door (20" Twin) .125 x 20 1/32" x 80 5/16" (85" H)
2 06500267 Metal, Rear Door (29" Twin) .125 x 29 1/32" x 68 5/16" (73" H)
2 06511307 Metal, Rear Door (29" Twin) .125 x 29 1/32" x 76 5/16" (81" H)
2 06500626 Metal, Rear Door (29" Twin) .125 x 29 1/32" x 80 5/16" (85" H)
3 05402091 Seal, Door
4 08705144 Hinge, Door
5 11004433 Bolt - Zinc, 5/16 - 18 UNC x 2 1/4" Ribneck Carriage
6 11008417 Washer - Zinc, 5/16 Flat
7 11000040 Nut, 5/16 - 18 UNC Lock
8 11004428 Bolt - Zinc, 5/16 - 18 UNC x 7/8" Ribneck Carriage
9 08210003 Stop, Door - Plunger
10 082100604 Stop, Door - Socket
11 08700079 Handle, Exterior Locking
11 08704383 Handle, Exterior Locking (Heavy Duty)
12 11300013 Phillips - Stainless, #10 - 24 UNCx 1" Flathead
13 11000917 Insert, Threaded 10-24
14 08706094 Control, Center Lock
15 08706090 Rod, Control
16 08704374 Handle, Interior
17 . 08700602 Deadbolt Lock
17 08700597 Slam Lock (Optional)
18 08706093 Guide, Rod
19 08706091 Rod With Finger Pull, Control
20 08700596 Slamlock (Use With Finger Pull Rod)
21 08401213 Catch, Slamlock
22 11305103 Phillips - Stainless, 1/4 - 20 UNC x 1" Truss
23 11000039 Nut, 1/4 - 20 Center Lock
24 01700557 Striker Plate, Upper Dead Bolt
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UTILIMASTER CORPORATION

Rear Door Assembly
20" Twin
29" Twin (Optional)
* Aeromaster Walk-In Series*

Page 1 of 2

Item| Part No. Description
25 11060039 Nut, 1/4 - 20 UNC Lock
26 221060025 Mount, Upper Latch

* Call Utilimaster Parts Department For Information
Pertaining To These Parts.
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Page 1 of 2

Side Sliding Door Assembly
Ford
* Aeromaster Walk-In Series*
Item| Part No. Description
1 57230430 Frame, Sliding Door - Roadside
1 57230431 Frame, Sliding Door - Curbside
2 59230952 Metal, Exterior - Slider Window & Stationary Window
3 06504525 Metal, Interior
4 05402077 Seal, Rear Bulb
5 06511242 Retainer, Seal - 1/8" x 1" x 77 7/8"
6 12300503 Insulator
7 08401198 Mount, Rear Door Catch
8 08704632 Catch, Rear Door
9 11005597 Capscrew - Zinc, 1/4-20 UNCx 1" Hex
10 11600903 Nut With Nylon Insert, 1/4 - 20 UNC Lock
11 08704425 Assembly, Rotary Latch - Left Hand
11 08704426 Assembly, Rotary Latch - Right Hand
12 * Phillips - Stainless Steel, 1/4 - 20 UNC x 1 3/4" Truss
13 11008114 Washer - Zinc, 1/4 Flat
14 08704373 Handle, Exterior
i5 11008175 Washer - Galvanized, 1/4" NEO Bond
i6 11305103 Philips - Stainless Steel, 1/4-20 UNCx 1" Truss
17 08704631 Catch, Front Door - Roadside
17 08704630 Catch, Front Door - Curbside
i8 08401197 Mount, Front Door Catch
19 03000823 Decal, Caution
20 08704960 Assembly, Latch - Heavy Duty (Optional Kason)
21 01700696 Spacer (Kason)
22 08401226 Bracket, Door Stop - Roadside (Kason)
22 08401225 Bracket, Door Stop - Curbside (Kason)
23 08210016 Bumper :
24 08704375 Handle, Locking - Heavy Duty (Optional Kason)
25 11365180 Phillips - Stainless Steel, 1/4 - 20 UNC x 2 3/4" Flathead
20 08401251 Catch, Sliding Door - Front (Kason)
27 08401208 Mount, Sliding Door Catch - Front (Kason)
28 08401252 Catch, Sliding Door - Rear (Kason)
29 08401250 Mount, Sliding Door Catch - Rear (Kason)
30 05402086 Seal, Front
31 08220066 Guide, Wear - 1/4" x2" x 35 1/4"
32 11303654 No. 10-24 x 1" Phillips Trusshead M.S. Zinc
33 05402074 Gasket, Window - Stationary Window
33 05402076 Gasket, Window - Sliding Window
34 (9080399 Glass - Stationary Window
35 09033999 Window, Sliding - Roadside
35 09033998 Window, Sliding - Curbside
36 11004800 Rod - Zinc, 3/8" - 16 UNC x 2 1/2" Threaded (Grade 5)
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UTILIMASTER CORPORATION
Side Sliding Door Assembly
Ford
*Aeromaster Walk-In Series*
Item| Part No. Description

37 11008000 Washer - Zinc, 3/8 Lock
38 11008100 Washer - Zinc, 3/8 Flat
39 11000914 Nut - Zinc, 3/8 - 16 UNC Hex
40 08220091 Track, Sliding Door - 68"
41 06023402 Mount, Door Track -2 1/2" x4" x 68 1/2"
42 11000038 Nut, 10-24
43 22152886 Assembly, Upper Roller (2 pieces)
44 11005640 Capscrew - Zinc, 1/4-20 UNCx 1 1/2" Hex
45 22100193 Bracket Door Hanger xB1168-1
46 11008114 Washer, Flat - 1/4" Zinc
A 06000303 “0” Tube - 1" x 2"
B 06013072 “U” Channel - 1" x 1 3/16"
C 06013075 “O” Tube-1" x17/8"

* Call Utilimaster Part Department For Information
Pertaining To This Part.

44







Side Sliding Door Assembly - GM

46



UTILIMASTER CORPORATION

Page 1 of 2

Side Sliding Door Assembly
GM
* Aeromaster Walk-In Series*
Item; Part No. Description

1 57230396 Frame, Sliding Door - Roadside

1 57230397 Frame, Sliding Door - Curbside

2 06504519 Metal, Exterior - Stationary Window Or Slider Window
3 06504520 Metal, Interior

4 05402077 Seal, Rear Bulb

5 06511242 Retainer, Seal - 1/8" x 1" x 77 7/8"

6 12300903 Insulator

7 08401198 Mount, Rear Door Catch

8 08704632 Catch, Rear Door

9 11005597 Capscrew - Zinc, 1/4 - 20 UNC x 1" Hex
10 11000039 Nut, 1/4-20 UNC Lock
11 (8704425 Assembly, Rotary Latch - Left Hand
11 08704426 Assembly, Rotary Latch - Right Hand
12 * Phillips - Stainless Steel, 1/4-20 UNC x I 3/4" Truss
13 11008114 Washer - Zinc, 1/4 Flat

14 08704373 Handle, Exterior

15 11008175 Washer - Galvanized, 1/4" NEO Bond

16 11305103 Phillips - Stainless Steel, 1/4 - 20 UNC x 1" Truss
17 08704631 Catch, Front Door - Roadside

17 08704630 Catch, Front Door - Curbside
18 08401197 Mount, Front Door Catch
19 03000823 Decal, Caution
20 08704960 Assembly, Latch - Heavy Duty (Optional Kason)
21 01700696 Spacer (Kason)
22 08401226 Bracket, Door Stop - Roadside (Kason)
22 08401225 Bracket, Door Stop - Curbside (Kason)
23 08210016 Bumper
24 08704375 Handle, Locking - Heavy Duty (Optional Kason)
25 11305180 Phillips - Stainless Steel, 1/4 - 20 UNC x 2 3/4" Flathead
26 08401251 Catch, Sliding Door - Front (Kason)
27 08401208 Mount, Sliding Door Catch - Front (Kason)
28 08401252 Catch, Sliding Door - Rear (Kason)
29 08401250 Mount, Sliding Door Catch - Rear (Kason)
30 (5402086 Seal, Front
31 08220361 Guide, Wear 1/4" x 2" x 24 1/2"
32 11303654 No. 10-24x 1" Phillips Trusshead M.S. Zinc
33 05402074 Gasket, Window - Stationary Window
33 05402076 Gasket, Window - Sliding Window
34 09080399 Glass - Stationary Window
35 09033999 Window, Sliding - Roadside
35 09033998 Window, Sliding - Curbside
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Page 2 of 2

Side Sliding Door Assembly
GM
*Aeromaster Walk-In Series*
Item; Part No. Description

36 11004800 Rod - Zinc, 3/8" - 16 UNC x 2-1/2" Threaded (Grade 5)
37 11008000 Washer - Zinc, 3/8 Lock
38 11008100 Washer - Zinc, 3/8 Flat
39 11000914 Nut - Zinc, 3/8 - 16 UNC Hex
40 08220080 Track, Sliding Door- 72"
41 06023401 Mount, Door Track - 2 1/2" x 4" x 70 1/2"
42 11000038 Nut, 10-24
43 22152886 Assembly, Upper Roller - 2 pieces
44 11005640 Capscrew - Zinc, 1/4-20 UNCx 1 1/2" Hex
45 22100193 Bracket, Door Hanger xB1168-1
46 11008114 Washer, Flat - 1/4" Zinc
A 06000303 “0” Tube - 1" x 2"
B 06013072 “U” Channel - 1" x 1 3/16"
C 06013075 “O” Tube - 1" x17/8"

* Call Utilimaster Parts Department For Information
Pertaining To These Parts.
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UTILIMASTER CORPORATION

Hood Assembiy
* Aeromaster Walk-In Series*
Item| Part No. Description
1 06510550 Metal, Hood - 78 1/2" W Unit
i 06510530 Metal, Hood - 86 1/2" W Unit
1 06510548 Metal, Hood - 93 1/2" W Unit
2 06022703 Nose, Hood (78 1/2" W Unit) - 1 3/16" x 29/16" x 74 5/8"
2 06022702 Nose, Hood (86 1/2" W Unit) - 1 3/16" x 29/16" x 82 5/3"
2 06022701 Nose, Hood (93 1/2" W Unit) - 1 3/16" x 2 9/16" x 89 5/8"
3 64233828 Structure, Hood - 78 1/2" W Unit
3 64233829 Structure, Hood - 86 1/2" W Unit
3 64233830 Structure, Hood - 93 1/2" W Unit
4 08705178 Hinge, Hood 78 1/2" W
4 08705177 Hinge, Hood 86 1/2" W
4 08705163 Hinge, Hood 93 1/2" W
5 06023902 Bracket, Bumper Mounting - 1 1/2" Long
6 08700567 Bumper, Rubber
7 08704979 Latch, Safety
8 11305103 Philips - Stainless, 1/4 - 20 UNC x 1" Truss
9 11008175 Washer - Galvanized, 1/4 NEO Bond
10 11003109 Nut - Zinc, 1/4-20 UNC Hex
11 11008115 Washer - Zinc, 1/4 Lock
12 11305175 Phillips - Stainless, 1/4 - 20 UNC x 2 1/2" Truss
13 06024452 Shield, Hood Latch Splash - 3/4" x21/4" x3 1/8"
14 08700598 Latch, Hood
15 08706751 Cable
16 08706753 Cap, 1/16" Splice
17 08401209 Catch, Hood
18 11001101 Nut, 1/4 - 20 UNC Jack
19 64240160 Assembly, Pivot
20 12300902 Tape, Foam
21 11006939 Nut With Nylon Insert, #10 - 24 UNC Lock
22 11303638 Phillips - Zinc, #10 -24 UNC x 1/2" Truss
23 08706752 Cap, 3/32" Splice
24 08706744 Cable, Hood Release
25 16602350 Loom, 1/2"
26 08706560 Support, Hood
27 08704978 Spring, Hood
28 11008110 Washer - Zinc, 3/8 Flat
29 11306024 Screw - Zinc, 1/4 x 1" Hex Washer Tek
30 01712047 Catch, Safety
31 11305175 Phillips - Stainless, 1/4"-20 UNC x 2-1/2" Truss Head
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Page 2 of 2

Hood Assembly
*Aeromaster Walk-In Series*
Item| Part No. Description
A 06013049 “U” Channel - 1" x 3"
B 06013049 “U” Channel - 1" x 3"
C 06013068 “U” Channel - 1 5/8" x2"
D 06013003 “U” Channel - 1 3/8" x13/8"
E 06013049 “U” Channel - 1" x 3"
F 06001100 “U” Channel - 3/4" x 13/8"
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Seat & Engine Cover - Ford

* Aeromaster Walk-In Series*

Page 1 of 1

Item| Part No. Description
1 13105636 Seat
2 21101021 Assembly, Seat Belt
2 21101019 Belt, Seat - Retractable
3 11005929 Boit - Zinc, 1/2-13 UNCx 1" Hex
4 11002901 Nut, 1/2 - 13 UNC Lock
5 13105613 Pedestal, Seat
6 11005935 Bolt - Zinc, 1/2-13 UNC x 3" Hex
7 11608160 Washer - Zinc, 1/2" Flat
8 01900527 Cover, Engine (Removable)
9 01800023 Document Holder
10 08700570 Assembly, Engine Cover Latch (Sides And Top)
11 06011935 Retainer, Seal - 1/2" x 15/16" (Bottom)
12 12300510 Seal, Engine Cover
13 20400176 Insulation
14 06011300 Retainer, Seal - 1" x 1 1/4" (Back & Top)
15 06604787 Cover, Engine (Fixed)
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Seat & Engine Cover - GM

* Aeromaster Walk-In Series*

Page 1 of 1

Jtem| Part No. Description
1 13105636 Seat
2 21101021 Assembly, Seat Belt
3 11005929 Bolt - Zinc, 1/2-13 UNCx 1" Hex
4 11002901 Nut, 1/2 - 13 UNC Lock
5 13105613 Pedestal, Seat
6 11005935 Bolt - Zinc, 1/2-13 UNCx 3" Hex
7 11008160 Washer - Zinc, 1/2" Flat
8 01900535 Cover, Engine (Removable)
9 01800023 Document Holder
10 087060570 Assembly, Engine Cover Latch (Sides & Top)
i1 06011935 Retainer, Seal - 1/2" x 15/16" (Bottom)
i2 12300510 Seal, Engine Cover
13 20400176 Insulation
i4 06011300 Retainer, Seal- 1" x 1 1/4" (Back, Top)
15 06604786 Cover, Engine (Fixed)
16 01600101 Bracket, Emergency Brake
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Instrument Panel - Ford

Page 1 of 1
UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Item; Part No. Description

1 01800030 Panel, Instrument

2 11301504 Screw - Zinc, #8 x 3/4" Round Washer Head Phillips Tek

3 — Assembly, Instrument Cluster - Available From Chassis
Manufacturer

4 11301526 Screw - Black Ox, #8 x 3/4" Pan Head Phillips

5 03000845 Nameplate - Windshield Washer

6 16000134 Switch, Wiper Motor With Washer

7 03000849 Nameplate - Lights

8 — Switch, Headlight - Available From Chassis Manufacturer

9 08701219 Bushing

10 — Light, Indicator - EGR (Available From Chassis Manufacturer)

11 — Light, Indicator - Brake (Available From Chassis Manufacturer)

12 03000850 Nameplate - Fuel

13 06604636 Bracket, Light Socket

i4 152058067 Assembly, Light Socket

i5 06604729 Plate, Heater Controi Mounting

i6 12300815 Tape, Structural

17 — Switch, Fuel - Available From Chassis Manufacturer

18 06535263 Riser, Dash (Not Shown)
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Instrument Panel - GM

* Aeromaster Walk-In Series*

Item| Part No. Description

1 01800031 Panel, Instrument

2 11301504 Screw - Zinc, #8 x 3/4” Round Washer Head Phillips Tek

3 — Assembly, Instrument Cluster - Available From Chassis
Manufacturer

4 11301526 Screw - Black Ox, #8 x 3/4" Pan Head Phillips

5 03000845 Nameplate - Windshield Washer

6 16000134 Switch, Wiper Motor With Washer

7 03000848 Nameplate, Dome Light

8 16000061 Switch, Toggle - Dome Light

9 03000849 Nameplate - Lights

10 — Switch, Headlight - Available From Chassis Manufacturer

11 — Housing, Check Engine / Choke Light - Available From Chassis Manufacturer]

12 03000851 Nameplate - Ignition

13 — Switch, Ignition - Available From Chassis Manufacturer

14 12300815 Tape, Structural

15 06604636 Bracket, Light Socket

i6 15205807 Assembly, Light Socket

17 06531501 Plate, Instrument Mounting
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Heater Assembly - Ford / GM

* Aeromaster Walk-In Series*

Page 1 of 2

Item| Part No. Degcription
1 17999900 Louver
2 17999934 Clamp, Hose
3 17999909 Hose - 2 1/2" Diameter x 48"
4 17999935 Duct, Left Hand
5 17999936 Grommet
6 17999937 Hose - 3" Diameter x 36"
7 17999923 Knob
8 17999970 Nut, 7/16 - 18
9 17999895 Plate, Control
10 17999901 Bulb, Light - 12 Volt
11 17999917 Assembly, Wire - Light Socket
12 17999973 Switch, Fan
13 17999918 Assembly, Cable - Defrost
13 17208052 Assemnbly, Cable - Defrost (Isuzu)
14 17999939 Clamp
15 17599920 Assembly, Cable - Air
16 17999940 Clamp, Hose
17 17999963 Lever, Control
18 17999919 Assembly, Cable - Heat
19 17999964 Tie
20 17999907 Motor - 12 Volt CCW
20 17400017 Motor - 12 Volt Isuzu (Not Shown)
21 17999965 Plate, 1.D.
22 17999966 Weldment, Control
23 17999922 Knob
24 17999967 Fastener, Speed
25 17999913 Clip, Cable
26 17999990 Shim, Motor
27 17999933 Plate, Motor
28 17999906 Wheel, Blower
28 17900016 Wheel, Blower - Isuzu (Not Shown)
28 17900018 Frame, Blower Wheel - Isuzu (Not Shown)
29 17999968 Valve, Water
29 17201233 Valve, Header - GM (Not Shown)
30 17999962 Nut, Push
31 17999967 Ure.-1/4 x4 x12
32 17999998 Duct, Main
33 17999999 Ure. - 1/4 x1 (2) 4"
34 17999897 Grommet
35 17999897 Hamess, Wire
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Heater Assembly - Ford / GM

Page 2 of 2

* Aeromaster Walk-In Series*
Item| Part No. Description

36 08707494 Clamp, Hose
36 19200949 Hose - 5/8" Diameter (Not Shown)
36 19200119 Hose - 3/4™ Diameter (Not Shown)
37 17999860 Gasket
38 17999861 Harness, Wire
39 17999862 Cover, Resistor
40 17999863 Clamp
41 17999864 Grommet
42 17999865 Clamp
43 17999984 Resistor - 12 Volt
44 17999866 Grommet
45 17999985 Clamp, Hose
46 17999988 Hose - 5" Diameter x 18"
47 17999867 Plate, L.D.
48 17999908 Core, Heater
49 17996868 Cover, Heater
50 17999869 Ure. - 1/4 x 1 1/2" (2) 12"
51 17999870 Case, Heater
52 17999871 Clamp, Hose
53 17999910 Hose - 4" Diameter x 36"

Note: Heater System Also Available In Sub-Assemblies

* Heater Assembly
* Main Duct
Defrost Duct

* Call Utilimaster Parts Department For Information

Pertaining To These Parts
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Page 1 of 1

Windshield Wiper & Washer
*Aeromaster Walk-In Series*
Item| Part No Description
i 08714992 Assembly, Wiper Motor - Roadside
1 08714990 Assembly, Wiper Motor - Roadside (73" H Unit)
2 08714993 Assembly, Wiper Motor - Curbside
2 08714991 Assembly, Wiper Motor - Curbside (73" H Unit)
3 16510020 Conduit, 5/8"
4 08714880 Arm, Pantograph Wiper
4 08706716 Arm, Wiper (Roadside) - 73" H Unit
4 08706717 Arm, Wiper (Curbside) - 73" H Unit
5 (8706733 Blade, Wiper - 22"
6 08714881 Assembly, Pivot Mounting Plate
7 11305103 Phillips - Stainless, 1/4-20 UNCx 1" Truss
8 11008175 Washer - Galvanized, 1/4 NEO Bond
9 08713380 Kit, Wiper Washer
10 19504926 Fitting, Tee
i1 01400711 Hose, 5/32" Washer
12 08706742 Nozzle, Washer
13 16602350 Loom, 1/2"
14 13506370 Visor, Sun
15 11305101 Screw, 1/4 - 2- x 1" TRHDPH

67




WIPER MOTOR {CURBSIDE} WIPER SWITCH 7

4 N <

1z ® 410 °
DOME LIGHT _—/ 13 o
CARGO LIGHT !
13
HEATER SWITCH 14 1z 10
w_/ TO WIRE HARNESS
, FROM_FORD
S 31 )
mw,m MOTOR (ROADSIDE) WIRE HARNESS: WIPERS, HEATER, LIGHTS
PART NUMBER 16400943
H ’
\ CLEARANCE LIGHTS NG. COLOR DESCRIPTION
' RED WIPER MOTOR, R/S
2 PINK WIPER MOTOR, C/3
3 DARK GREEN | WIPER MOTOR, R/S
4 LIGHT GREEN | WIPER MOTOR, C/§
5 GRAY WIPER MOTCR, R/S
6 WHITE WIPER MOTOR, C/$
7 BLACK WIPER MOTOR, C/SBR/S
8 BLACK WIPER MOTOR, C/S
9 YELLOW LIGHT, CARGO
0 ORANGE WIPER - HOT
0 " BROWN LIGHT, CLEARANCE
WIPER SWITCH
“(REAR ViEW) 12 BLUE LIGHT, DOME
13 WHITE/BLUE HEATER
14 PURPLE BOTTLE, WASHER

Wipers, Heater, Lights Wire Harness - Ford
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WIPER SWITCH
*1-"8, ¢ %15}
WIPER MOTOR (CURBSIDE)
2

4
(-]
7 /\
13 9
DOME_LIGHT —
CARGO LIGHT
;

WASHER BOTTLE
@] _\
WIPER MOTOR (ROADSIDE) 5

12 "128713

TG FUSE BLOCK

13
\ HEATER SWITCH
T0 FUSE BLOCK

WIRE HARNESS: WIPERS, HEATER, LIGHTS
PART NUMBER 16400942

CLEARANCE LIGHTS NQ. COLOR DESCRIPTION
§ RED WIPER MOTOR, R/S
2 PLNK : WIPER MOTOR, C/5
3 | DARK GREEN | WIPER MQTOR, R/S
4 | LIGHT GREEN WIPER MCTOR, C/S
5 GRAY : WIPER MOTOR, R/S
6 WHITE WIPER MOTOR, C/S5
7 8LACK WIPER MOTOR, /S 8 R/S
B BLACK WIPER MOTOR, C/S
9 YELLOW LIGHT, CARGO
10 ORANGE WIPER-HOT
1 BROWN LIGHT, CLEARANCE
10 12 DARK BLUE SWITCH, LIGHT
WIPER_SWITCH 13 LIGHT BLUE LIGHT, DOME
(REAR ViEwW) 14 WHITE/BLUE HEATER
i5 PURPLE BOTTLE, WASHER ]

Wipers, Heater, Lights Wire Harness - GM
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RIGHT SIDE_MARKER

LEFT_SIDE MARKER

Headlight Wire Harness - Ford

70

RIGHT TURN ¢
BROWN WIRE HARNESS, CURBSIDE
CURBSIDE = srown PART NUMBER 16400993
WHITE——4
WHITE
— BLACK—l
10
CHASSIS
RED/BLACK BLACK GREEN/BLACK
RIGHT
HEADLIGHT |—/;r\_/\_fu RED/BLACK
S /_—/?w BEAM
— ] GREEN/BLACK
— \i}, " WI-BEAM
el 3 f BROWN
g — CLEARANCE
"0 AP y BLACK
dh N =] GROUND
gl P i BLUE / WHITE & WHITE
I~ RIGHT TURN
RED/BLACK BLACK GREEN/BLACK — - JUNCTION “f,,fﬁ? %:L,TE 8 WHITE
LEFT N ox
HEADLIGHT
BLACK
]
WHITE
BROWN
WHITE ——# WIRE HARNESS, ROADSIDE
ROADSIDE e o PART NUMBER 16400994
LEFT TURN A Aa



RIGHT

BROWN
SIDE MARKER Ib{ ow )
e DARK BLUE €
CURBSIDE
RED — DARK BLUE €
RIGHT TURN ]
— BLACK — BROWN
WHITE
= GROUND
RED LIGHT GREEN
EE% BLUE}:E é TAN
WHITE BLACK
RIGHT
HEADLIGHT NP N ——————T"— DARK GREEN
L — DARK BLUE
TAN
FUSE
WIRE HARNESS, PIGTAIL @- C2— DARK GREEN y
—— PART NUMBER 16402999 HORN J BROWN PANEL
LIGHT GREEN
GRY oor—
SROUND —— LIGHT BLUE
LIGHT GREEN Sl
LIGHT GREEN PrP—
“:!ITEE TAN g
LU
TAN ey
RED
BLACK
LEFT $———— T CLEARANCE LIGHTS
HEADLIGHT
BLACK -—— BROWN
LEFT TURN .
A ‘RED — L¥GHT BLUE £
WHITE
+ GROUND
ROADSIDE
HEADLIGHT WIRE
HARNESS AVAILABLE
LEFT LIGHT BLUE h FROM GM CHASSIS
SIDE MARKER K
BROWN MFG.

Headlight Wire Harness - GM
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\ SIDE MARKER

ROADSIDE TERMINALS GROUND

CAPPED ENCLOSURE FEED
! L2 ENCLOSURE

FEED

//

CONNECTOR
|

1o LICENSE LAMP
WIRE HARNESS

10' THRU 14 UNITS PART NUMBER 16400960

I5° THRU I6' UNITS PART NUMBER 1640096l

2 NQ. COLOR CESCRIPTION
{ ) BLACK GROUND, R/S
2 P2 BLACK GROUND, G/S

4 . 8 : BLACK/RED LIGHT, BACK-UP-R/S

BLACK/RED LIGHT, BACK-UP-C/S

3
4
5 | YELLOW/BLACK LIGHT, LEFT TURN/BRAKE-R/S
6
T

GREEN LIGHT, RIGHT TURN/BRAKE-C/S |
CURBSIDE TERMINALS 1
BROWN LIGHTY, TAHL-R/S
8 BROWN LIGHT, TAIL-C/S
9 BROWN MARKER, SIDE
19 BROWN LAMP,LICENSE

Tail Light Wire Harness - Ford
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LICENSE LAMP
9 /_

/— GROUND

7.8,910

GROUND

10

LICENSE LAMP ——/

END VIEW OF PLUG

WIRE HARNESS
PART NUMBER 5823001}

NG COLOR DESCRIPTION
1 BLACK GROUND, R/S
2 BLACK GROUND, C/S
2 3 LEGHT GREEN LIGHT, BACK-UP-R/S
4 LIGHT GREEN LIGHT, BACK-UP-C/S
CURBSIDE TERMINALS [ 5 YELLOW LIGHT, LEFT TURN /BRAKE -R/S
8 DARK GREEN LIGHT, RIGHT TURN/BRAKE -C/S
7 BROWN LIGHT, TML-R/S
8 BROWN LIGHT, TMNL-C/S
9 BROWN LAMP, LICENSE -R/S
0 BROWN LAMP, LICENSE -C/S

Tail Light Wire Harness - GM
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UTILIMASTER CORPORATION

Rear Structure Assembly

Roll-Up Door

*Aeromaster Walk-In Series*

Page 1 of 1

Item Part No.

Description

55230001
55230002
55230003
55230004
55230005
55230006
55230007
55230008
55230009
06010841
06010842
06010843
06850001
06850002
06500081
15200416
(08704347
11306024
11004443
11006954
06500054
06500338
06500079

i eiial V=T R S S S e e

06025355
06025353
06025351
06013709
06013983
06013869

www >

Weldment, Rear Structure - 73" H x 78 1/2" W Unit
Weldment, Rear Structure - 73" Hx 86 1/2" W Unit
Weldment, Rear Structure - 73" Hx 93 1/2" W Unit
Weldment, Rear Structure - 81" H x 78 1/2" W Unit
Weldment, Rear Structure - 81" Hx 86 1/2" W Unit
Weldment, Rear Structure - 81" Hx 93 1/2" W Unit
Weldment, Rear Structure - 85" Hx 78 1/2" W Unit
Weldment, Rear Structure - 85" Hx 86 1/2" W Unit
Weldment, Rear Structure - 85" H x 93 1/2" W Unit
Threshold, Rear-3 1/2" x79/16" x 78 1/2"-78 1/2" W
Threshold, Rear-3 1/2" x79/16" x861/2"-86 172" W
Threshold, Rear-3 1/2" x79/16" x93 1/2"-93 1/2" W
Gusset, Rear Structure - Roadside

Gusset, Rear Structure - Curbside

Shim, .125 x 3" x 5" (2)

Assembly, Clearence Light (Red)

Handle, Grab

Screw, 1/4" x 1" Hex Washer Tek

Capscrew - Stainless, 5/16 - 18 UNC x 1 1/4" Hex

Nut With Nylon Insert, 5/16 - 18 UNC Lock

Gusset, .25x4"x4" (2)

Gusset, .25x23/8"x23/8" (2)

Shim, .125x 1"x 6" (4)

Header -1 1/2"x 7" x 78 1/2"
Header-11/2"x 7" x 86 1/2"
Header-11/2"x 7" x93 1/2"
Side Post-15/8"x31/4"x78"
Side Post-15/8"x 3 1/4" x 81"
Side Post-15/8"x 3 1/4" x 85"
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UTILIMASTER CORPORATION

Page 1 of 2

Roll-Up Door
* Aeromaster Walk-In Series*
Item| Part No. Description
1 10999925 Track, Vertical - Right Hand
2 10999926 Track, Vertical - Left Hand
3 10699927 Nut, Hex - 5/16 NC
4 10999928 Lockwasher - 5/16 NC
5 10999929 Shaft, Counterbalance
6 10999930 Assembly, Bearing
7 10969931 Screw, Hex Head Set - 3/8 NC x 7/8"
8 10999932 Drum, Cable - RH. To 105" Door Height
9 10999933 Drum, Cable - R.H. 165" To 130" Door Height
10 10999934 Bolt, Track - 5/16 NC x 3/4"
11 10999935 Bolt, Hex Head
12 10999936 Bracket, Spring Anchor
13 10999937 Plug, Spring Anchor - 1 3/4" L.D. Spring
14 10999938 Plug, Spring Anchor - 2 1/2" 1.D. Spring
15 10999939 Spring - 1 3/4" L.D.
16 10999940 Spring -2 1/2" LD.
17 10999941 Track, Horizontal - Right Hand
13 10999942 Track, Horizontal - Left Hand
19 10999943 Plug, Spring Winding - 1 3/4" L.D. Spring
20 10999944 Plug, Spring Winding - 2 1/2" 1.D. Spring
21 10999945 Nut, Hex - 1/4 NC
22 10999946 Lockwasher - 1/4"
23 10999947 Bolt, Hex Head - 1/4 NCx 2
24 10999948 Drum, Cable - LH. To 105" Door Height
25 10999949 Drum, Cable - L.H. 105" To 130" Door Height
26 10999951 Seal, Side - Pair
27 10999952 Assembly, Cable - To 100" Door Height
28 10999953 Assembly, Cable - 100" To 105" Door Height
29 10999954 Assembly, Cable - 105" To 120" Door Height
30 10999955 Panel, Top - Plastic No Hardware
31 10999956 Panel, Top - Aluminum Covered No Hardware
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UTILIMASTER CORPORATION

Page 2 0f 2

Roll-Up Door
* Aeromaster Walk-In Series*
Item| Part No. Description
32 10999957 Panel, Intermediate - Plastic No Hardware
33 10999958 Panel, Intermediate - Aluminum Covered No Hardware
34 16999959 Panel, Bottom - Plastic With Hardware No Lock
35 10999960 Panel, Bottom - Aluminum Covered with Hardware No Lock
36 10999961 Rivet -1"
37 10999962 Handle, Lift
38 10999964 Strap, Pull
39 10999965 Retainer, Pull Strap
40 08704939 Box, Catch
41 10999968 Assembly, Keeper
42 10999969 Assembly, Maximum Security Lock
43 10999970 Rivet - 1 1/8"
44 10999971 Bracket, Cable Anchor
45 10999972 Plate, Name
46 10996973 Seal, Bottom
47 10996974 Pin, Cotter - 3/32" Diameter
48 10999975 Pin, Cable Anchor
49 10999576 Angle, Bottom
50 10999977 Fixture, Bottom
51 10999978 Hinge, End
52 10999979 Washer, Spacer - Roller
53 13999980 Roller
53 08220353 Roller, Nylon (Option)
54 10999982 Hinge, Center
55 10999983 Slide, Adjustable Top Fixture
56 10999986 Seal, Head
57 10999994 Channel, Top
58 10999995 Plug, Filler- 2 1/2" 1.D. Spring
59 10999996 Base, Adjustable Top Fixture
60 10999997 Flatwasher - 3/8"
61 10999998 Bolt, E-Lok - 3/8 NC
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UTILIMASTER CORPORATION

Rear Structure Assembly
Full Swing Doors
*Aeromaster Walk-In Series*
Item| Part No. Description
I 35230011 Assembly, Rear Structure - 73" Hx 78 1/2" W Unit
1 55230012 Assembly, Rear Structure - 73" H x 86 1/2" W Unit
1 55230013 Assembly, Rear Structure - 73" Hx 93 1/2" W Unit
1 35230014 Assembly, Rear Structure - 81" Hx 78 1/2" W Unit
1 55230015 Assembly, Rear Structure - 81" Hx 86 1/2" W Unit
1 35230016 Assembly, Rear Structure - 81" Hx 93 1/2" W Unit
1 55230017 Assembly, Rear Structure - 85" Hx 78 1/2" W Unit
1 55230018 Assembly, Rear Structure - 85" Hx 86 1/2" W Unit
1 55230019 Assembly, Rear Structure - 85" Hx 93 1/2" W Unit
2 (6010943 Threshold, Rear -3 1/2" x79/16" x 78 1/2" - 78 1/2" W Unit
2 06010942 Threshold, Rear-3 1/2" x 79/16" x 86 1/2" - 86 1/2" W Unit
2 06010944 Threshold, Rear -3 1/2" x79/16" x93 1/2" -93 1/2" W Unit
3 06800019 Gusset, Rear Structure - Roadside
4 06800018 Gusset, Rear Structure - Curbside
5 06500080 Shim, .125x21/2" x 4" (2)
6 06500076 Metal, Rear Wall - 73" H Unit
6 06500077 Metal, Rear Wall - 81" H Unit
6 06500078 Metal, Rear Wall - 85" H Unit
7 06013711 Retainer, Seal (Top)-78 1/2" W Unit
7 06013857 Retainer, Seal (Top)-86 1/2" W Unit
7 06010909 Retainer, Seal (Top)-93 1/2" W Unit
8 05402091 Seal, Door
9 11004443 Capscrew - Stainless, 5/16- 18 UNCx 1 1/4" Hex
10 11006954 Nut, 5/16 - 18 UNC Lock
11 06031004 Filler, Threshold - 78 1/2" W Unit
11 060310602 Filler, Threshold - 86 1/2" W Unit
11 06031001 Filler, Threshold - 93 1/2" W Unit
12 08704347 Handle, Grab
13 15200416 Assembly, Clearance Light (Red)
14 06500054 Gusset, Rear Structure
A 06025368 Header - 1 9/16" x 7" x 78 1/2"
A 06025367 Header -1 9/16" x 7" x 86 1/2"
A 06025358 Header- 1 9/16" x 7" x 93 1/2"
B 06010876 Side Post - 2 3/4" x 3 7/8" x 73" Curbside
B 06010877 Side Post - 2 3/4" x 3 7/8" x 73" Roadside
B 06010882 Side Post - 2 3/4" x 3 7/8" x 81" Curbside
B 06010883 Side Post - 2 3/4" x 3 7/8" x 81" Roadside
B 06010886 Side Post - 2 3/4" x 3 7/8" x 85" Curbside
B 06010887 Side Post - 2 3/4" x 3 7/8" x 85" Roadside
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UTILIMASTER CORPORATION

Rear Door Assembly
Full Swing
* Aeromaster Walk-In Serzes*
ITtem| Part No. Description
1 57230895 Weldment, Rear Door - 73" H x 78 1/2" W Unit Roadside
1 57230896 Weldment, Rear Door - 73" H x 78 1/2" W Unit Curbside
1 57230937 Weldment, Rear Door - 73" H x 86 1/2" W Unit Roadside
1 57230938 Weldment, Rear Door - 73" H x 86 1/2" W Unit Curbside
i 57230939 Weldment, Rear Door - 73" H x 93 1/2" W Unit Roadside
1 57230946 Weldment, Rear Door - 73" H x 93 1/2" W Unit Curbside
1 57230941 Weldment, Rear Door - 81" H x 78 1/2" W Unit Roadside
1 57230942 Weldment, Rear Door - 81" H x 78 1/2" W Unit Curbside
1 57230886 Weldment, Rear Door - 81" H x 86 1/2" W Unit Roadside
1 57230887 Weldment, Rear Door - 81" H x 86 1/2" W Unit Curbside
1 57230845 Weldment, Rear Door - 81" H x 93 1/2" W Unit Roadside
1 57230846 Weldment, Rear Door - 81" H x 93 1/2" W Unit Curbside
1 57230943 Weldment, Rear Door - 85" H x 78 1/2" W Unit Roadside
1 57230944 Weldment, Rear Door - 85" H x 78 1/2" W Unit Curbside
1 57230945 Weldment, Rear Door - 85" H x 86 1/2" W Unit Roadside
1 57230946 Weldment, Rear Door - 85" H x 86 1/2" W Unit Curbside
1 57230897 Weldment, Rear Door - 85" H x 93 1/2" W Unit Roadside
1 57230898 Weldment, Rear Door - 85" H x 93 1/2" W Unit Curbside
2 06500479 Metal, Rear Door - .125x 35 17/32" x 65 13/16" (73" Hx 78 1/2" W)
2 065000641 Metal, Rear Door - .125x 39 17/32" x 65 13/16" (73" Hx 86 1/2" W)
2 06500642 Metal, Rear Door - .125x 43 1/32" x 65 13/16" (73" Hx 93 1/2" W)
2 06500643 Metal, Rear Door - .125x 35 17/32" x 73 13/16" (81" Hx 78 1/2" W)
2 06530268 Metal, Rear Door - .125x 39 17/32" x 73 13/16" (81" Hx 86 1/2" W)
2 06536269 Metal, Rear Door - .125x 43 1/32" x 73 13/16" (81" Hx 93 1/2" W)
2 06500644 Metal, Rear Door - 125 x 35 17/32" x 77 13/16" (85" Hx 78 1/2" W)
2 06500645 Metal, Rear Door - .125 x 39 17/32" x 77 13/16" (85" Hx 86 1/2" W)
2 065060480 Metal, Rear Door - .125 x43 1/32" x 77 13/16" (85" Hx 93 1/2" W)
3 05402091 Seal, Door
4 08705144 Hinge, Door
5 11004427 Bolt - Zinc, 5/16- 18 UNCx 1 1/2" Ribneck Carriage
6 11008417 Washer - Zinc, 5/16 Flat
7 11000040 Nut, 5/16 - 18 UNC Lock
8 11004433 Bolt - Zinc, 5/16 - 18 UNCx 2 1/4" Ribneck Carriage
9 11004429 Bolt - Zinc, 5/16 - 18 UNC x 1" Ribneck Carriage
10 11305175 Phillips - Stainless, 1/4 -20 UNCx 2 1/2" Truss
11 11008175 Washer - Galvanized, 1/4 NEO Bond
12 11000039 Nut, 1/4 - 20 UNC Lock
13 08700602 Deadbolt
14 08704372 Handle, Exterior Locking
14 08704383 Handle, Exterior Locking (Heavy Duty)
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UTILIMASTER CORPORATION

Page 2 of 2

Rear Door Assembly
Full Swing
*Aeromaster Walk-In Series*
Item{ Part No. Description
15 11303663 Phillips - Stainless, #10-24 UNCx 1" Flathead
16 11000917 Insert, Threaded #10 - 24
17 08706094 Control, Center Lock
18 * Rod, Control
i9 08704374 Handle, Interior
20 01700563 Catch, Deadbolt (Lower)
21 08706091 Rod With Finger Pull, Control
22 08706093 Guide, Rod
23 08700596 Slamlock
24 08401213 Catch, Slamlock
25 11305103 Phillips - Stainless, 1/4 -20 UNC x 1" Truss
26 11000039 Nut, 1/4 - 20 Lock
27 22100025 Mount, Upper Catch (Slamlock)
28 01700557 Catch, Upper (Deadboit)
29 08210002 Holdback, Door (Optional)
29 08210003 Plunger (Standard)
29 08210004 Socket (Standard)

* Call Utilimaster Parts Department For Information

Pertaining To These Parts.
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Bulkhead - Blandex

Aluminum Clad

UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Page 1 of 2

Item| Part No. Description

1 02108568 Door, Blandex - 73" H

1 02110024 Door, Blandex - 81" H

1 02100317 Door, Blandex - 85" H

1 06503024 Door, Aluminum .030-73" H

1 06531345 Door, Aluminum .030 - 81" H

1 06503023 Door, Aluminum .030 - 85" H

2 * Liner, .040 Aluminum

3 * Wall, Bulkhead - Blandex

4 08222001 Assembly, Roller

5 11305087 Screw, 1/4 - 20 UNC x 13/16" Pan Head Torx

6 11007502 Nut, 1/4-20 UNCT

7 06025020 Trim, Door-3/4" x 1 1/16" x 68 5/16" - 73" H

7 06025002 Trim, Door-3/4"x 1 1/16" x 76 5/16" - 81" H

7 06025019 Trim, Door - 3/4" x 1 1/16" x 80 5/16" - 85" H

8 08700595 Latch

9 06020149 Mount, Latch-1" x 5" x 2 5/8"

10 11305103 Phillips - Stainless, 1/4 - 20 UNCx 1" Truss

11 01712103 Pull, Finger

12 11301314 Screw, No. 8 x 1/2" Round Washer Tek

13 06021051 Rail, Door - 1/4" x 1 1/2" x 30"

14 11000903 Nut, 1/4 - 20 UNC Lock

15 06020206 Threshold, Door

16 01712101 Track, Sliding Door

17 01712102 Stop, Latch

18 11003130 Nut, Center Lock - 1/4"-20

19 11008114 Washer, Flat - 1/4" Zinc
20 11005597 Capscrew - Zinc, 1/4 - 20 UNC x 1" Hex
21 113050690 Bolt, Truss Head Recessed Cross 1/4"-20 x 3/4"
22 08700567 Bumper, Rubber
23 06047352 Angle, Mounting - 1 1/2" x 1 1/2" x71"-78 1/2" W
23 06029970 Angle, Mounting - 1 1/2" x 1 1/2" x79"-86 1/2" W
23 06041668 Angle, Mounting - 1 1/2" x11/2" x86"-93 1/2" W
24 06025021 Trim, Bulkhead - 3/4" x 1 1/16" x 71 7/16" - 73" H
24 06025004 Trim, Bulkhead - 3/4" x 1 1/16" x 79 7/16" - 81" H

24 06025001 Trim, Bulkhead - 3/4" x 1 1/16" x 83 7/16" - 85" H

25 11305087 Screw, 1/4-20 UNC x 11/16" Pan Head Torx

26 06041329 Angle, Bottom Mounting - 1 1/2" x1 1/2" x 11" 78 1/2" W
26 | 06021584 Angle, Bottom Mounting - 1 1/2" x 1 1/2" x 19" 86 1/2" W
26 06040528 Angle, Bottom Mounting - 1 1/2" x 1 1/2" x26" 93 1/2" W
27 06040514 Angle, Bottom Mounting - 1 1/2" x1 1/2" x 31"
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UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Item| Part No. Description
28 54230492 Trim (Optional)
29 64230617 Catch, Lock (Optional Lock)
30 08704960 Assembly, Latch - Kason (Optional Lock
30 08704500 Assembly, Latch - Eberhard (Optional Lock) Not Shown
31 01700697 Spacer - Kason (Optional Lock)
31 01700698 Spacer, 1/2" - Eberhard (Optional Lock) Not Shown
31 01700700 Spacer, 1/4" - Eberhard (Optional Lock) Not Shown
32 08704375 *Handle, Locking - Kason (Optional Lock)
32 08704360 Handle, Locking - Eberhard {Optional Lock) Not Shown
33 11205180 Phillips - Stainless, 1/4 - 20 UNC x 2 3/4" Flathead

* Specify Unit Serial Number
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Bulkhead - Steel Mesh

Page 1 of 2
UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Item| Part No. Description
1 57230076 Frame, Door- 73" H
1 57230077 Frame, Door- 81" H
1 57230078 Frame, Door - 85" H
2 22001618 Liner, Steel Mesh Door-13 GA. x28” x68" -73" H
2 01700208 Liner, Steel Mesh Door- 13 GA. x28" x76" -81" H
2 01700256 Liner, Steel Mesh Door- 13 GA. x28" x80" -85" H
3 12300900 Tape, Foam - 1/16" x 3/4"
4 06021611 Trim, Door - 1/4” x 11/16" x68 1/4" -73" H
4 06021604 Trim, Door - 1/4" x 11/16" x76 1/4" -81" H
4 06021619 Trim, Door - 1/4" x 11/16" x80 1/4" -85" H
5 06026451 Rail, Door-1/4" x1 1/2" x 28"
6 10002275 Threshold, Door
7 08700595 Latch
8 06020149 Mount, Latch-1" x5" x2 5/8"
9 01712103 Pull, Finger
10 01712101 Track, Sliding Door
11 01712102 Stop, Latch
12 01712100 Bracket, Bumper Stop
13 08700567 Bumper, Rubber
14 01700558 Plate, Nut
15 110035597 Capscrew - Zinc, 1/4-20 UNCx 1" Hex
16 11009044 Washer - Zinc, 1/4 Star
17 08222001 Assembly, Roller
18 54230115 Frame, Bulkhead Wall - 73" Hx 78 1/2" W
18 54230116 Frame, Bulkhead Wall - 73" Hx 86 1/2" W
18 54230117 Frame, Bulkhead Wall - 73" Hx 93 12" W
18 54230118 Frame, Bulkhead Wall - 81" Hx 78 1/2" W
18 54230119 Frame, Bulkhead Wall - 81" Hx 86 1/2" W
18 54230120 Frame, Bulkhead Wall - 81" Hx 93 1/2" W
18 54230121 Frame, Bulkhead Wall - 85" Hx 78 1/2" W
18 54320122 Frame, Bulkhead Wall - 85" Hx 86 1/2" W
18 54230123 Frame, Bulkhead Wall - 85" Hx 93 /2" W
19 01700242 Liner, Steel Mesh Wall -13 GA. x 16 1/2" x 72 15/16 -73"Hx 78 1/2"W
19 01700243 Liner, Steel Mesh Wall -13 GA. x 16 1/2" x 80 15/16 -81"H x 78 1/2"W
19 01700244 Liner, Steel Mesh Wall -13 GA. x 16 1/2" x 84 15/16 -85"Hx 78 1/2"W
19 01700240 Liner, Steel Mesh Wall -13 GA. x 24 1/2"x 72 15/16 -73"Hx 86 1/2"'W
19 06302311 Liner, Steel Mesh Wall -13 GA. x 24 1/2" x 80 15/16-81"H x 86 1/2"W
19 01700241 Liner, Steel Mesh Wall -13 GA. x 24 1/2" x 84 15/16- 85"H x 86 1/2"W
19 01700237 Liner, Steel Mesh Wall -13 GA. x 31 1/2"x 72 15/16- 73"H x 93 1/2"W
19 01700238 Liner, Steel Mesh Wall -13GA. x 31 1/2" x 80 15/16-81"Hx 93 1/2"W
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UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Item| Part No. Description
19 01700239 Liner, Steel Mesh Wall - 13 GA. x 31 1/2" x 84 15/16 -85"H x 93 1/2"W
20 01700245 Liner, Steel Mesh Wall - 13 GA. x 31" x72 15/16"-73" H
20 (6302312 Liner, Steel Mesh Wall - 13 GA. x 31" x 80 15/16" -81" H
20 01700246 Liner, Steel Mesh Wall - 13 GA.x 31" x 84 15/16" -85" H
21 06021618 Trim, Bulkhead - 1/4" x 11/16” x 71 7/16" -73" H
21 06021603 Trim, Bulkhead - 1/4" x 11/16" x79 7/16" -81" H
21 06021602 Trim, Bulkhead - 1/4" x 11/16" x 83 7/16" -85" H

22 06047352 Angle, Mounting - 1 1/2" x11/2" x 71" -78 1/2" W
22 06029970 Angle, Mounting - 1 1/2" x 112" x79" -861/2" W
22 06041668 Angle, Mounting - 1 1/2" x 1 1/2" x86" -931/2" W
23 12300901 Tape, Foam - 1/16" x 1"
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Doorless Driver - Ford

Page 1 of 1
UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Item| Part No. Description
1 06504515 Window Regulator Plate
2 11301314 Screw, No. 8 x 1/2" Round Washer Tek
3 09301003 Assembly, Window Regulator
4 11303638 Phillips - Zinc, No. 10 -24 UNC x 1/2" Truss
5 11006939 Nut, No. 10-24 UNC Lock
6 12300903 Insulator
7 12300904 Gasket
8 12300690 Grip, Window
9 09080414 Glass
10 06021309 Assembly, Frame AE Channel 28"
10 06021311 Assembly, Frame AE Channel 62 3/8"
10 06010918 Assembly, Frame AE Channel 74 5/8"
11 06020964 Channel, Window Lower Side - 12" x3/4" x 15"
12 12300662 Weatherstrip
13 06010919 Channel, Window Upper Side 27 1/2"
14 06014051 Channel, Window Top 28"
15 06022063 Retainer, Seal - 1/4" x 1 5/16" x 27"
16 01520203 Seal, Window
17 06511106 Metal, Front Sidewall
18 06510453 Fender, Side
19 06024758 Channel, Sidewall - 1" x 3" x 12"
20 06022219 Cap, Channel - 7/8" x3" x 13 1/2"
21 06511100 Metal, Quarter Window - 73" H
21 06511101 Metal, Quarter Window - 81" H
21 06511102 Metal, Quarter Window - 85" H
21 06511200 Metal, Quarter Window with Slider - 73"H (Option)
21 06511201 Metal, Quarter Window with Slider - 81"H(Option)
21 (6511202 Metal, Quarter Window with Slider - 85"H (Option)
22 06029999 Channel, Sidewall - 1" x 3" x 67" (73" H)
22 06024781 Channel, Sidewall - 1" x 3" x 75" (81" H)
22 06026805 Channel, Sidewall - 1" x 3" x 79" (85" H)
23 (46024957 Cap, Channe! - 7/8" x3" x 67" (73" H)
23 06022221 Cap, Channel - 7/8" x 3" x 75" (81" H)
23 06022223 Cap, Channel - 7/8" x 3" x 79" (85" H)
24 06010917 AE Channel -2'4"
25 09039999 Window, Slider
26 05402076 Gasket, Rubber
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Doorless Driver - GM

UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Pagel of 1

Item| Part No. Description
1 06505204 Window Regulator Plate
2 11301314 Screw, No. 8 x 1/2" Round Washer Tek
3 05301003 Assembly, Window Regulator
4 11303638 Phillips - Zinc, No. 10-24 UNCx 1/2" Truss
5 11000038 Nut, No. 10-24 UNC Lock
6 12300903 Insulator
7 12300904 Gasket
8 12300690 Grip, Window
9 09080414 Glass
10 06021309 AE Channel - 28"
10 06021311 AE Channel - 62 5/8"
10 06024958 AE Channel - 54 3/4"
10 06024959 AE Channel -11 1/4"
10 06014150 AE Channel - 19 7/16"
i1 06020964 Channel, Window Lower Side - 1/2" x 3/4" x 15"
12 12300662 Weatherstrip ‘
13 06020955 Channel, Window Upper Side Front
13 06020954 Channel, Window Upper Side Rear
14 06014051 Channel, Window Top 28"
15 06022063 Retainer, Seal - 1/4" x 1 5/16" x 27"
16 01520203 Seal, Window
17 06511108 Metal, Front Sidewall - 73" H
17 06511117 Metal, Front Sidewall - 73"H (Option)
17 06511109 Metal, Front Sidewail - 81"H
17 06511118 Metal, Front Sidewall - 81"H (Option)
17 06511110 Metal, Front Sidewali - 85"H
17 06511119 Metal, Front Sidewall - 85"H (Option)
18 06510453 Fender, Side
19 06024785 Channel, Sidewall - 1" x3" x 12"
20 06022219 Cap, Channel - 7/8" x3" x13 1/2"
21 06029999 Channel, Sidewall - 1" x 3" x 67" (73" H)
21 06024781 Channel, Sidewall - 1" x3" x 75" (81" H)
21 06026805 Channel, Sdiewall - 1" x 3" x 79" (85" H)
22 06024957 Cap, Channel - 7/8" x 3" x 67" (73" H)
22 06022221 Cap, Chamnel - 7/8" x3" x75” (81" H)
22 06022223 Cap, Channel - 7/8" x 3" x79" (83" H)
23 06010915 AE Channel - 11 1/4”
24 06010916 AE Channel -1' 7 7/16"
25 09039999 Window, Slider
26 05402076 Gasket, Rubber
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UTILIMASTER CORPORATION

Side Sliding Door Assembly
With Crank-Up Window - Ford

* Aeromaster Walk-In Series*

Page 1 of 2

Item{ Part No. Description
1 57230403 Frame, Sliding Door - Roadside
1 57230404 Frame, Sliding Door - Curbside
2 06504524 Metal, Exterior
3 06535270 Metal, Interior
4 06535271 Metal, Interior
5 06535269 Metal, Interior
4] 22100193 Bracket Dr. Hanger x B1168-1
7 05402086 Seal, Front
8 05402077 Seal, Rear Bulb
9 06511242 Retainer, Rear Seal - 1/8" x 1" x 77 7/8"
10 06504536 Plate, Window Regulator - Roadside
10 06504535 Plate, Window Regulator - Curbside
11 09301001 Assembly, Window Regulator - Roadside
i1 09301002 Assembly, Window Regulator - Curbside
12 12300903 Insulator
13 11303638 Phillips - Zinc, No. 10-24 UNCx 1/2" Truss
14 11000038 Nut, No. 10-24 UNC Lock
15 11301314 Screw, No. 8 x 1/2" Round Washer Tek
16 12300690 Grip, Window
17 09080414 Glass
18 06014052 Channel, Window Back
19 06014028 Channel, Window Front
20 06014051 Channel, Window Top
21 12300662 Weatherstrip
22 06022063 Retainer, Seal - 1/4" x 1 5/16" x 27"
23 01520203 Seal, Window
24 11305180 Phillips - Stainless Steel, 1/4 - 20 UNC x 2 3/4" Flathead
25 08704375 Handle, Locking - Heavy Duty (Kason)
26 08704960 Assembly, Latch - Heavy Duty (Kason)
27 01700696 Spacer (Kason)
28 08401226 Bracket, Door Stop - Roadside (Kason)
28 08401225 Bracket, Door Stop - Curbside (Kason)
29 11000039 Nut With Nylon Insert, 1/4 - 20 UNC Lock
30 11305103 Phillips - Stainless Steel, 1/4 - 20 UNCx 1" Truss
31 08210016 Bumper
32 08401252 Catch, Sliding Door - Rear
33 08401250 Mount, Sliding Door Catch - Rear
34 11005597 Capscrew - Zinc, 1/4-20 UNCx 1" Hex
.35 11608114 Washer - Zinc, 1/4 Flat
I 36 08401251 Catch, Sliding Door - Front
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UTILIMASTER CORPORATION

Side Sliding Door Assembly
With Crank-Up Window - Ford

* Aeromaster Walk-In Series*

Page 2 of 2

Iteam| Part No. Description
37 08401208 Mount, Sliding Door - Front
38 11008175 Washer - Galvanized, 1/4 NEO Bond
39 08220066 Guide, Wear - 1/4" x 2" x 35-1/4"
40 11303654 Screw, No. 10 - 24 x 1" Phillips Trusshead
41 08220091 Track, Sliding Door - 68"
42 06023402 Mount, Door Track - 2 1/2" x 4" x 68 1/2"
43 11600038 Nut, 2-way Center #10-24
44 11008100 Washer - Zinc, 3/8" Flat
45 11008000 Washer - Zinc, 3/8" Lock
46 11000914 Nut - Zinc, 3/8" - 16 UNC Hex
47 11004800 Rod - Zinc, 3/8" - 16 UNC x 2-1/2" Threaded (Grade 5)
48 22152886 Assembly, Upper Roller (2 pieces)
49 11005640 Capscrew - Zinc, 1/4" -20 UNCx 1 1/2" Hex
50 03000823 Decal, Caution
A 06000303 “0” Tube - 1" x 2"
B 06013072 “U” Channel - 1" x 1 3/16"
C 06011935 “U” Channel - 1/2" x 15/16"
D 06013075 “0” Tube-1" x17/8"

Note: See Side Sliding Door Assembly, Page #46 For
Standard Door Latch With Hardware
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UTILIMASTER CORPORATION

Side Sliding Door Assembly
With Crank-Up Window - GM

* Aeromaster Walk-In Series*

Page 1 of 2

Item| Part No. Description
1 57230411 Frame, Sliding Door - Roadside
1 57230412 Frame, Sliding Door - Curbside
2 06504527 Metal, Exterior
3 06535270 Metal, Interior
4 06500571 Metal, Interior
5 06500570 Metal, Interior
6 03000823 Decal, Caution
7 05402086 Seal, Front
8 05402077 Seal, Rear Bulb

9 06511242 Retainer, Rear Seal - 1/8" x1” x 77 7/8"
10 06504522 Plate, Window Regulator - Roadside
10 | 06504523 Plate, Window Regulator - Curbside
1 09301001 Assembly, Window Regulator - Roadside
11 09301002 Assembly, Window Regulator - Curbside
12 12300903 Insulator
13 11303638 Phillips - Zinc, No. 10 - 24 UNCx 1/2" Truss
14 11000038 Nut With Nylon Insert, No. 10 - 24 UNC Lock
15 11301314 Screw, No. 8 x 1/2" Round Washer Tek
16 12300690 Grip, Window
17 09080414 Glass
I8 06014052 Channel, Window Back
19 06014028 Channel, Window Front
20 06014051 Channel, Window Top
21 123060662 Weatherstrip
22 06022063 Retainer, Seal - 1/4" x 1 5/16" x 27"
23 01520203 Seal, Window
24 11305180 Phillips - Stainless Steel, 1/4 - 20 UNC x 2 3/4" Flathead
25 08704375 Handle, Locking - Heavy Duty (Kason)
26 08704960 Assernbly, Latch - Heavy Duty (Kason)
27 (01800696 Spacer (Kason)
28 08401226 Bracket, Door Stop - Roadside (Kason)
28 08401225 Bracket, Door Stop - Curbside (Kason)
29 110006039 Nut, 1/4 - 20 UNC Lock
30 11305103 Phillips - Stainless Steel, 1/4 - 20 UNC x 1" Truss
31 08120016 Bumper
32 08401252 Catch, Sliding Door - Rear
33 08401250 Mount, Sliding Door Catch - Rear
34 11005597 Capscrew - Zinc, 1/4 - 20 UNCx 1" Hex
35 11008114 Washer - Zinc, {/4 Flat
36 08401251 Catch, Siiding Door - Front
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UTILIMASTER CORPORATION

Side Sliding Door Assembly
With Crank-Up Window - GM

*Aeromaster Walk-In Series*

Page 1 of 2

Item| Part No Description
37 08401208 Mount, Sliding Door - Front
38 11008175 Washer - Galvanized, 1/4 NEO Bond
39 08220361 Guide, Wear - 1/4" x 2" x 24-1/2"
40 11303654 Screw, No. 10 - 24 x 1" Phillips Trusshead Tek
41 08220090 Track, Sliding Door - 72"
42 06023401 Mount Door Track - 2 1/2" x4" x 70 1/2"
43 11000038 Nut, 2-way Centerlock #10-24
44 11008100 Washer - Zinc, 3/8" Flat
45 11008000 Washer - Zinc, 3/8" Lock
46 11000914 Nut - Zinc, 3/8" - 16 UNC Hex
47 11004800 Rod - Zinc, 3/8" - 16 UNC x 2-1/2" Threaded (Grade 5)
48 22152886 Assembly, Upper Roller (2 piece)
49 11005640 Capscrew - Zinc, 1/4" -20 UNCx 1 1/2" Hex
50 22100193 Bracket, Door Hanger XB1165-1
A 06000303 “0” Tube - 1" x 2"
B 06013072 “U” Channel - 1" x 1 3/16"
C 06011935 “U” Channel - 1/2" x 15/16"
D 06013075 “O” Tube-1" x 1 7/8"

Note: See Side Sliding Door Assembly, Page #42 For
Standard Door Latch With Hardware
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Lift-Up Nose - Ford

UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Page 1 of 2

Item; Part No. bescription
1 08700000 Spring, Gas - 180 Lb.
2 08609998 Clip
3 08609999 Stud, Ball
4 01702144 Stop, Hood
5 11600040 Nut With Nylon Insert, 5/16 - 18 UNC Lock
6 64233819 Bracket, Gas Spring & Hinge Assembly - 78 1/2" W Unit
6 64233820 Bracket, Gas Spring & Hinge Assembly - 86 1/2" W Unit
6 64233821 Bracket, Gas Spring & Hinge Assembly - 93 1/2" W Unit
7 06013211 Mount, Lower Gas Spring - Roadside
8 06013210 Mount, Lower Gas Spring - Curbside
9 12300810 Seal
10 06625570 Mount, Junction Box
11 12300680 Weatherstrip
12 08705178 Hinge - 72-1/2"
12 08705177 Hinge - 86-1/2"
12 08705163 Hinge - 93-1/2"
13 06511252 Shim, Guide.
14 06604628 Guide
15 08704958 Latch
16 6510453 Fender
17 06013200 Wrap, Hood - Roadside
18 06013199 Wrap, Hood - Curbside
19 06510547 Metal, Hood - 78 1/2" W Unit
19 06510545 Metal, Hood - 86 1/2" W Unit
19 06510546 Metal, Hood - 93 1/2" W Unit
20 06800020 Casting, Comer
21 06023802 Wrap, Cormer -3 1/2" x3 1/2" x 21 7/8"
22 06022703 Nose, Hood - 74 3/4" Lg. (78 1/2" W Unit)
22 06022702 Nose, Hood - 823/4" Lg. (86 1/2" W Unit)
22 06022701 Nose, Hood - 89 3/4" Lg. (93 1/2" W Unit)
23 06510583 Metal, Grille - 78 1/2" W Unit
23 06510584 Metal, Grille - 86 1/2" W Unit
23 06510585 Metal, Grille - 93 1/2" W Unit
24 06043060 Channel, Grille-13/8" x13/8" x71" -78 1/2" W Unit
24 06043063 Channel, Grille-13/8" x13/8" x79" -861/2" W Unit
24 06043061 Channel, Grille - 13/8" x13/8" x86" -931/2" W Unit
25 06022952 Clip, Guide-11/2" x41/2" x13/4" Lg.
26 01702145 Mount, Bumper
27 01100442 Bumper, Guide
28 11008114 Washer - Zinc, 1/4 Flat
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Lift-Up Nose - Ford

Page 1 of 2
UTILIMASTER CORPORATION

*Aeromaster Walk-In Series*

Item| Part No. Description
30 08704969 Catch, Safety
31 08704347 Handle
32 51230569 Prop, Hood
33 08705474 Catch, Prop
34 08705473 Pivot, Prop
35 06023620 Support, Prop-13/8" x13/8" x3"
36 06022004 Angle, Side-1" x1 1/2"

* For Standard Front Structure Assembly Items
See Page #22
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Lift-Up Nose - GM

UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*

Page 1 of 2

Item| Part No. Description
1 08700000 Spring, Gas - 180 Lb.
2 08609998 Clip
3 08609999 Stud, Ball
4 01702144 Stop, Hood
5 11006954 Nut With Nylon Insert, 5/16 - 18 UNC Lock
6 64233819 Bracket, Gas Spring & Hinge Assembly - 78 1/2" W Unit
6 64233820 Bracket, Gas Spring & Hinge Assembly - 86 1/2" W Unit
6 64233821 Bracket, Gas Spring & Hinge Assembly - 93 1/2" W Unit
7 06013211 Mount, Lower Gas Spring - Roadside
8 06013210 Mount, Lower Gas Spring - Curbside
9 12300810 Seal
10 20600006 Flap, Rubber, Inner Fender Roadside GM All
10 20600007 Flap, Rubber, Inner Fender Curbside GM All
il 06504027 Inner Fender 78 1/2" W GM Roadside
11 06608057 Inner Fender 78 1/2" W GM Curbside
11 06608059 Inner Fender 86 1/2" W GM Roadside
11 06608058 Inner Fender 86 1/2" W GM Curbside
11 06608028 Inner Fender 93 1/2" W GM Roadside
11 06608027 Inner Fender 93 1/2" W GM Curbside
12 12300680 Weatherstrip
13 08705178 Hinge - 72-1/2"
13 08705177 Hinge - 86-1/2"
13 08705163 Hinge - 93-1/2"
14 06511252 Shim, Guide
15 06604628 Guide
16 05610453 Fender
17 06013200 Wrap, Hood - Roadside
18 06013199 Wrap, Hood - Curbside
19 06510547 Metal, Hood - 78 1/2" W Unit
19 06510545 Metal, Hood - 86 1/2" W Unit
19 06510546 Metal, Hood - 93 1/2" W Unit
20 06800020 Casting, Comer
21 06023802 Wrap, Comer-31/2 3 1/2 x217/8"
2 06022703 Nose, Hood - 74 3/4” Lg. (78 1/2" W Unit)
22 00022702 Nose, Hood - 82 3/4" Lg. (86 1/2" W Unit)
22 06022701 Nose, Hood - 89 3/4" Lg. (93 1/2" W Unit)
23 06510580 Metal, Grill - 78 1/2" W Unit
23 06510581 Metal, Grill - 86 1/2" W Unit
23 06510582 Metal, Grill - 93 1/2" W Unit
24 06043060 Channel, Grill -1 3/8" x13/8" x 71" -78 1/2" W Unit
24 06043063 Channel, Grill -1 3/8" x13/8" x79" -861/2" W Unit
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Lift-Up Nose - GM
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UTILIMASTER CORPORATION

* Aeromaster Walk-In Series*®

Item| Part No. Dascription
24 06043061 Channel, Grill - 1 3/8" x13/8" x 86" -93 1/2" W Unit
24 06013003 Channel, Grill - C Channel (Not Shown)

24 06604225 Gusset, Grili

25 060622952 Clip, Guide-11/2" x4 1/2" x13/4" Lg.
26 01702145 Mount, Latch

27 01100442 Bumper, Guide

28 11008114 Washer - Zinc, 1/4 Flat

29 11305100 Screw, 1/4 x 1" Hex Washer Tek

30 01702140 Mount, Guide

31 11004440 Capscrew - Zinc, 5/16-18 UNCx 3/4" Hex
32 11008417 Washer - Zinc, 5/16 Flat

33 08705474 Catch, Prop

34 08705473 Pivot, Prop

35 51230569 Prop, Hood

36 06000199 Support, Prop-13/8" x13/8" x3"

37 08704958 Latch

38 08704347 Handle

39 08704969 Catch, Safety

40 06022004 Angle, Side-1" x11/2" x201/2"

Note: For Standard Front Structure Assembly Items
See Page #26
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UTILIMASTER CORPORATION

Lift-Up Nose - Fiberglass

* Aeromaster Walk-In Series*

Page 1 of 2

Item| Part No. Description
1 08700000 Spring, Gas - 180 Lb.
2 08609998 Clip
3 08609999 Stud, Ball
4 01702144 Stop, Hood
5 11000040 Nut, 5/16 - 18 UNC Lock
6 64234475 Bracket, Gas Spring & Hinge Assembly - 78 1/2" W Unit
6 64234476 Bracket, Gas Spring & Hinge Assembly - 86 1/2" W Unit
6 64234477 Bracket, Gas Spring & Hinge Assembly - 93 1/2" W Unit
7 06013211 Mount, Lower Gas Spring - Roadside
8 06013210 Mount, Lower Gas Spring - Curbside
9 12300810 Seal
10 12300680 Weatherstrip
11 (08705178 Hinge - 72-1/2"
11 08705177 Hinge - 86-1/2"
11 08705163 Hinge - 93-1/2"
12 06511252 Shim, Guide
13 06604628 Guide
14 06022004 Angle, Side - 1" x11/2"
15 (41900510 Hood, Fiberglass - 78 1/2" W Unit
i5 01900512 Hood, Fiberglass - 86 1/2" W Unit
15 01900511 Hood, Fiberglass - 93 1/2" W Unit
16 06047287 Tube, Reinforcement - 1 3/8" x 1 3/8" x 71 1/2" (78 1/2" W Unit)
16 06047290 Tube, Reinforcement - 1 3/8" x 1 3/8" x 79 1/2" (86 1/2" W Unit)
16 06047288 Tube, Reinforcement - 1 3/8" x 1 3/8" x 86 1/2" (93 1/2" W Unit)
17 15206032 Assembly, Headlight
18 15206029 Shroud, Headlight
19 06022952 Clip, Guide -1 1/2" x41/2" x 134" Lg.
20 01702140 Mount, Guide
21 01702145 Mount, Latch
22 01100442 Bumper, Guide
23 11305100 Screw, 1/4 x 1" Hex Washer Tek
24 11008114 Washer - Zinc, 1/4 Flat
25 11004440 Capscrew - Zinc, 5/16 - 18 UNC x 3/4" Hex
26 11008417 Washer - Zinc, 5/16 Flat
27 08704958 Latch
28 08704347 Handle
29 54240340 Grill - 78 1/2" W Unit
29 54240341 Grill - 86 1/2" W Unit
29 54240341 Grill - 93 1/2" W Unit
30 51230569 Prop, Hood
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Lift-Up Nose - Fiberglass

* Aeromaster Walk-In Series*

‘Item| Part No. Description
31 08705474 Catch, Prop
32 08705473 Pivot, Prop

Note: For Standard Front Structure Assembly Items
See Page #22 & 26
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Rear Bumper Options - Ford/GM
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Page 1 of 1
UTILIMASTER CORPORATION

Rear Bumper Options
*Aeromaster Walk-In Series*
Item| Part No. Description
1 01102589 Bumper, Grip Strut - 78 1/2" W
1 (01102588 Bumper, Grip Strut - 86 1/2" W
i 01102584 Bumper, Grip Strut (Kidney W/Taillight) - 78 1/2" W
i 01102583 Bumper, Grip Strut (Kidney W/Taillight) - 86 1/2" W
1 01102582 Bumper, Grip Strut (Kidney W/Taillight) - 93 1/2" W
1 01102852 Bumper, Grip Strut (Kidney W/O Taillight) - 78 112" W
1 01102579 Bumper, Grip Strut (Kidney W/O Taillight) - 86 1/2" W
1 01102858 Bumper, Grip Strut (Kidney W/O Taillight) - 93 1/2" W
2 11005930 Cap-Zinc, 1/2-13 UNCx 1 1/2" Hex
3 11000043 Nut, 1/2 - 13 UNC Lock
4 11004425 Bolt - Zinc, 1/2" - 13 UNCx 1 1/2 Ribneck Carriage
5 01712163 Brace, Rear Bumper
6 01109214 Kidney, Bumper - Curbside (W/Taillight)
6 01109215 Kidney, Bumper - Roadside (W/Taillight)
6 01102549 Kidney, Bumper - Curbside (W/O Taillight)
6 01102559 Kidney, Bumper - Roadside (W/O Taillight)
7 06630495 Kickplate, Bumper - 78 1/2" W With Roll-Up Door (Kidney
W/Taillight) : '
7 06630496 Kickplate, Bumper - 86 1/2" W With Roli-Up Door (Kidney
W/Taillight)
7 06630497 Kickplate, Bumper - 93 1/2" W With Roll-Up Door (Kidney
W/Tailligh)t :
7 06630498 Kickplate, Bumper - 78 1/2" W With Swing Door (Kidney
W/Taillight)
7 06630499 Kickplate, Bumper - 86 1/2" W With Swing Door (Kidney
'~ W/Taillight)
7 06630500 Kickplate, Bumper - 93 1/2" W With Swing Door (Kidney
| W/Taillight)
7 06630501 Kickplate, Bumper - 78 1/2" W With Roll-Up Door (Kidney
W/O Taillight)
7 06500109 Kickplate, Bumper - 86 1/2" W With Roll-Up Door (Kidney
W/O Taillight)
7 06530502 Kickplate, Bumper - 93 1/2" W With Roll-Up Door (Kidney
W/O Taillight)
7 06500110 Kickplate, Bumper - 78 1/2" W With Swing Door (Kidney
W/O Taillight)
7 06630503 Kickplate, Bumper - 86 1/2" W With Swing Door (Kidney
W/O Taillight)
7 06630504 Kickplate, Bumper - 93 1/2" W With Swing Door (Kidney
W/O Taillight)
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UTILIMASTER CORPORATION

A/C, Vent, & Skylight -

Page 1 of 1

(Roof)
*Aeromaster Walk-In Series*
Item| Part No. Degcription
1 07203001 Assembly, Skylight - 14" x 46"
1 07203002 Assembly, Skylight - 14" x 14"
2 07205000 Garnish, Skylight Interior - 14" x 46"
2 07205101 Gamish, Skylight Interior - 14" x 14"
3 07200281 Assembly, Roof Vent - Non-Powered
3 07200282 Assembly, Roof Vent - Powered
4 07205101 Gamish, Roof Vent Interior
5 07200271 Cover, Vent Dome
6 17000700 Air Conditioner, Roof Mount - 13,500 BTU
6 17000335 Air Conditioner, Roof Mount - 11,000 BTU
7 17000852 Cover, Interior - 13,500 BTU With Heat Strip
7 17000855 Cover, Interior - 13,500 BTU With Cool Only
7 17000853 Cover, Interior - 11,000 BTU With Heat Strip
7 17000854 Cover, Interior - 11,000 BTU With Cool Only
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Overhead Storage

UTILIMASTER CORPORATION

*Aeromaster Walk-In Series*

Page 1 of 1

Item| Part No. Description
1 06630505 Cabinet - 85" Hx 78 1/2" W
1 06630506 Cabinet - 85" Hx 86 1/2" W
1 06630507 Cabinet- 85" Hx93 1/2" W
2 06021727 Angle, Hinge Mounting - 3/4" x 1 1/4" x 23 1/2"
3 08705096 Hinge
4 06630511 Front, Cabinet - 73" Hx 78 1/2" W
4 06630512 Front, Cabinet-73" Hx 86 1/2" W
4 06630513 Front, Cabinet - 73" Hx 93 1/2" W
4 06630511 Front, Cabinet- 81" Hx 78 1/2" W
4 06630512 Front, Cabinet- 81" Hx 86 1/2" W
4 06630513 Front, Cabinet-81" Hx 93 1/2" W
5 06630508 Bottom, Cabinet - 73" Hx781/2" W
5 06630509 Bottom, Cabinet - 73" Hx 86 1/2" W
5 06630510 Bottom, Cabinet - 73" Hx 93 12" W
6 06502144 Bottom, Cabinet -81" Hx78 12" W
6 - 06502145 Bottom, Cabinet - 81" Hx 86 1/2" W
6 06502146 Bottom, Cabinet - 81" Hx 93 1/2" W
7 05301761 Edging
8 06502147 Door, Cabinet - 73" H& 81"H
9 05301764 Moulding, Black Gimp
10 08704701 Lock, Thumb
11 06021705 Door, Cabinet - 85" H
12 06021705 Angle, End -3/4" x11/4" x9" (85" H)
13 06021726 Angle Weldment
14 51230608 Overhead Cabinet Assembly Complete
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